LY

[ACCREDITED]

TESTING LABORATORY Bay Area Compliance Labs Corp.
CERTIFICATE # 4321.01

FCC PART 15.407
TEST REPORT

For

Shenzhen Jingwah Information Technology Co., Ltd.

4F, Bldg 4, Jinghua Square, No.1 Huafa North Road, Shenzhen, China

FCC ID: RBD-S4005L

Report Type: Product Type:

Original Report Smart Phone

Report Number: RGMA190103002-00E

Report Date: 2019-04-08

Rocky Kang &a v b\a' k wwg,

Reviewed By: RF Engineer

Prepared By: Bay Area Compliance Laboratories Corp. (Shenzhen)
6/F., West Wing, Third Phase of Wanli Industrial Building,
Shihua Road, Futian Free Trade Zone, Shenzhen, Guangdong,
China
Tel: +86-755-33320018
Fax: +86-755-33320008
www.baclcorp.com.cn

Note: This report must not be used by the customer to claim product certification, approval, or endorsement by A2LA* or any
agency of the Federal Government. * This report may contain data that are not covered by the A2LA accreditation and are marked
with an asterisk “*”.

The information marked # is provided by the applicant, the laboratory is not responsible for its authenticity.




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

TABLE OF CONTENTS

GENERAL INFORMATION 4
PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) ..ceiiiiiiieiiecee ettt 4
OBJECTIVE .eeiutvieeeteeeeeeaeeeeeteeeeeteeeeettaeeeeateeeetaeeeeetseseeaseeeaseeeeesseeeasseeeaaseeeaassseeensaseesaseeeeesseeeasseeeenssseeensseesenseeeensseeeanes 4
RELATED SUBMITTAL(S)/GRANT(S) ..evteuttetteteeteestesrestesseesesseesesssesseassessesssessesssesssessesssesssessessssssssssessesssesssessesssessaens 4
TEST METHODOLOGY ..vvvveieeeieitrreeeeeeeeiseeeeeeeeeiisseseeseeeeisssesssesessisessessesoisssssssssmsssssssssssssisssssesssemssssssessesmssssssssesmsorsssseseens 5
MEASUREMENT UNCERTAINTY ....vvtiiiuitieeieeeeiesteeeeteeeeeteeeessseessssessasseessssssesassssesssssessnsssessssssssssssessssssessssessnsssssnseessnns 5
TEST FACILITY wevveeiie ittt ettt ettt ettt e e e e eetaaa e e e e eeeetaaeseeeeeeasaaaaeeeeeatssaeeeeeaeasaaeaeeeeeessassseeeeansssseeseeeanaraeeeesannn 5

SYSTEM TEST CONFIGURATION 6
DESCRIPTION OF TEST CONFIGURATION ......ccoiuvieiiiteeeeeteeeeireeeeiseeeeeiseeeesseeeessseeessseeesesseeeessessenssssenissesesseesenssssensssesees 6
EUT EXERCISE SOFTWARE .....ccoiiuttiiiiteteeiteeeieteeeesteeeeeseeseesseeessssesssessesssnsesesaassessssessssssesssssssssessssssssesssssssssssssnssssssns 7
EQUIPMENT MODIFICATIONS ....vvviiieieeitrereeeeeeeeiureeeeeeeeeissseseseseesresseesessisssesssssesssssseessssisssssesssesssssssesssessssseessesnsseseees 11
SUPPORT EQUIPMENT LIST AND DETAILS ....eeiiiiiitiiieeeeeeititeeeeeeeeittteeeeeeeeesaeeeeeesesesaesesssseesssesesesssssssessessessssrssesesssssnenes 12
EXTERNAL I/Q CABLE.......uiiioiuiiieeteieeete e eeeee et e et eeaae e et e e eaae e e e eaaeeeetee s eeateeeeeaaeeeeaseeeenteesenaasseensaeeeensseeentnesennneees 12
BLOCK DIAGRAM OF TEST SETUP ....ccuvieiiitieeeeteeeeeteeeeeteeeeeteeeeeaeeeeetreeeeeteeeeeassesenaseeeeesseeeeteeeenssseeesseseesseeennseeeennnens 12

SUMMARY OF TEST RESULTS 13

TEST EQUIPMENT LIST 14

FCC §1.1307(b) & §2.1093 - RF EXPOSURE 16
APPLICABLE STANDARD .....coitttttiteeieeiteeeeeeeeeeteeeeeeeeesisereseeeseeateeeeeseasisseeseeseassaarseeesssststesseeeseesrsseeesseessrreseessensreseeeas 16
TEST RESULT ...utviieittee ettt et ettt e ettt e e et e e et e e e eete e e e eaaeeeetbeeeetaeeeeateeeeeaseeeetseeeentseeenaseseensseeeensseeessesennneees 16

FCC §15.203 - ANTENNA REQUIREMENT 17
APPLICABLE STANDARD .....coitttttiieeieiitteeeeeeeeeesteeeeeeeeesateeeeeeseestaeseessesssaaeseeseaaaasaeeesssassssseessesssessseeessasseasseessassreeseeeas 17
ANTENNA CONNECTOR CONSTRUCTION .....cceeiuvrrreeeeeiurereeeeeieisreeeeeeenissreeeeesoissssseseseessssssesssmsssssseessessssssesssesnsssseseees 17

FCC §15.407 (b) (6) §15.207 (a) —- CONDUCTED EMISSIONS 18
APPLICABLE STANDARD .....ccouviiiittieiiiteeeeeteeeeiteeeeeiseeeeetseeeeeteeeeetsseeeetseeseetseseeteeseatsseseesseeeatseeessssseessseeesseeenssesennneeas 18
L2 O ) 2 6 ) RS SPR 18
EMI TEST RECEIVER SETUP......uvviiiiiiiiieteeeeeieiitreeeeeeeeeitereeeeeeeesseseesseeisssesseseessssssesssssisssssesesesssssesesssnsssssseessesnsssssees 18
TEST PROCEDURE .....uutttviiiiiiiiieeiee e eeeettee et e e e eeeaaeee e e e eeeeaaaeeeeesseesaaeeeeeseesasaaeeeeessassasaeeeeesaasaasseeeseassssaeeeessnsseneseessansseeseeeas 18
TEST RESULTS SUMMARY .....utvttiieeieeitereeeeeeeeureeeeeeeeiissseseeeseessesseesessisssesssseesssssseesessisssssesssessssssesesssessssessessnssrseseees 19
0 2 A D NG NSRS 19

§15.205 & §15.209 & §15.407(B) (1), (2), (3), (4),(6),(7) - UNDESIRABLE EMISSION 22
APPLICABLE STANDARD .....ccottuvttiteeieeiittreeeeeeeeiureeeeeeeeeissreeeeesesisresseeseesisssesssesessssseeesessisssssesssessssresesssessrsseessnnsseseees 22
BUT SETUP ..ottt ettt ettt e et e et e e ettt e e eetb e e e etaeeeeataeeeeaseeeetseeeenteeeetsesenssseeennsseeessesennneens 22
EMI TEST RECEIVER & SPECTRUM ANALYZER SETUP ....ccoiiiiitiiieeeieeiiieee e e e eeteeeeeeeeeittaeeeeeseeessseesseseenssenesesssnnsseeseees 23
TEST PROCEDURE ......uuuvviiiiiiiiiiieieeeeeeiiteeeeeeeeeateeeeeeeeetassaeeeeseestraseeeseasssssasaeseassssseeesesassssaeseeeasssssasesesnsssesesesanssseseeens 23
CORRECTED AMPLITUDE & MARGIN CALCULATION ....cceiiiittiiieeeeiiteeeeeeeeeiteeeeeeseessssesssssessassessssssssssessesssssssssesssnnes 24
TEST RESULTS SUMMARY .....utvvtiiieieeiteeeeeeeeeeiureeeeeeeeiissreseseseessesseesessisssessessesssssseesessisssssesssessssssesesssesssessessnssseseees 24
B 2 A D NG NSRS 24

§15.407(B) (1), (2), (3), (4) -OUT OF BAND EMISSION 41
APPLICABLE STANDARD .....coitutttiieeieeiteeeeeeeeeeueeeeeeeeesiaereseeesesaaeseeeseasisseesseseassaarseeessssistssseeesessteseeesseessrreseessenrreseeeas 41
TEST PROCEDURE ......ooeioiutiiieitieeeeteeeeete e e eetee e e et e e e eaee e eeaaee e eetaeeeeaaeeeeetseeeeeteeeeeatseeeeaseeeesseeeentseseessseeeaseeeensseeenssesennseees 41
0 2 A D 7S NSRS 41

FCC §15.407(a) (1) — 26 dB & 6dB EMISSION BANDWIDTH 62
APPLICABLE STANDARD .....ccottuutttteeieeiitereeeeeeeeitseeeeeeeeiissseeeeeseesresseeseesissresesesesssssseesessssrsssesssessssssesesssnssseseessnnsseseees 62

FCC Part 15.407

Page 2 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

TEST PROCEDURE .......uuviiiiiiiiiiiiiieeeeeeiiteeeeeeeeetteeeeeeeettasaeeeeseestraseeeseasssssasaeseassssaeeesesassssaeeseeasssssaseseansrsesesesasssseseeens 62
B 2 A D NG NSRS 62
FCC §15.407(a) (1) (2)(3) - CONDUCTED TRANSMITTER OUTPUT POWER 102
APPLICABLE STANDARD .....ceoittvttiteeeeiiittreeeeeeeiitreeeeeeeeiissseeseeeeiissssseeseesissresesssessssssseeesssissrssesesessssreeesssnssssseeesenssseses 102
TEST PROCEDURE ......uuuttiiiiiiiiiiiiieeeeeeiiteeeeeeeeetreeeeeeeeettaeaeeeeesestsaaeeeseasasssaseesesassssaeeeeesassssaseseeasssssasesesnssseeeeesannsseeens 102
B 2 N D 7S - SRR 103
FCC §15.407(a) (1) (2) (3) - POWER SPECTRAL DENSITY 107
APPLICABLE STANDARD .....ceoiitvttieieieiiittreeeeeeeiitreeeeeeeesissseseeeeetissesseeseesissresesssesssssseessssisssssesesesssssesesssnssseseeesenssseses 107
TEST PROCEDURE .....uuuttiiiiiiiiteeiiee e eeeettee et e e e e et e e e e eeeaaaee e e e e seesaaeeeeeeseaasaaeeeesseessaaaeseessassaessesesesssasaseeessnsseseeesesanreeeeas 107
TEST DATA ...ttt ettt ee e ettt e e et e eetaa e e e e e e eetbeeeee e e e taaeaeeeeesataaaeeeeeettreaeeeeeestasseeeeeanseseeesesasrreeeas 108

FCC Part 15.407 Page 3 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product Smart Phone
Tested Model S4005L
Multiple Model” A4000-PB

5150-5250MHz;
5250-5350 MHz;
5470-5725 MHz;
5725-5850 MHz;
5150-5250 MHz: 8.42dBm
5250-5350 MHz: 9.12dBm
5470-5725 MHz: 8.87dBm
5725-5850 MHz: 9.48dBm
Modulation Technique OFDM

5150-5250MHz :-4.64 dBi
5250-5350 MHz :-4.18 dBi
5470-5725 MHz :-3.03 dBi
5725-5850 MHz :-3.26 dBi

Frequency Range

Transmit Power

Antenna Specification

Voltage Range DC 3.7 V battery or DC 5.0V from adapter
Date of Test 2019-01-06 to 2019-04-02
Sample serial number A4000181200001
Received date 2019-01-03
Sample/EUT Status Good condition
Model: TPA-95A050100UU
Adapter information Input: AC 100-240V, 60/80Hz, 0.16A

Output: DC 5V, 1000mA

Notes: This series products model: A4000-PB and S4005L are identical; they have the same or similar appearance,
structure, PCB, Material and function to the testing products, Model S4005L was selected for fully testing, the
detailed information can be referred to the attached declaration which was stated and guaranteed by the applicant.

Objective

This type approval report is prepared on behalf of Shenzhen Jingwah Information Technology Co., Ltd. in
accordance with Part 2-Subpart J, Part 15-Subparts A and E of the Federal Communication Commissions
rules.

The tests were performed in order to determine compliance with FCC Part 15, Subpart E, section 15.203,
15.205, 15.207, 15.209 and 15.407 rules.

Related Submittal(s)/Grant(s)
FCC Part 15.247 DTS&DSS and Part 22H&24E&27 PCE submissions with FCC ID: RBD-S4005L.
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Test Methodology

All measurements contained in this report were conducted with ANSI C63.10-2013, American National
Standard of Procedures for Compliance Testing of Unlicensed Wireless Devices

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter uncertainty

Occupied Channel Bandwidth +5%

RF Output Power with Power meter +0.5dB

RF conducted test with spectrum +1.5dB

AC Power Lines Conducted Emissions +1.95dB

Radiated Below 1GHz +4.75dB

Emissions Above 1GHz +4.88dB
Temperature +3°C
Humidity +6%

Supply voltages +0.4%

Note: Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the
uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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SYSTEM TEST CONFIGURATION

Description of Test Configuration

The system was configured for testing in an engineering mode, which was provided by manufacturer.

The device support 802.11a/n20/n40/ac20/ac40 modes.

For 5150-5250MHz Band, 6 channels are provided to testing:

Channel Fr(elb\(/lllll{ezn)cy Channel Frg\(/}lll;zn)cy
36 5180 44 5220
38 5190 46 5230
40 5200 48 5240

For 5250-5350MHz Band, 6 channels are provided to testing:
Channel Frequency Channel Frequency
(MHz) (MHz)
52 5260 60 5300
54 5270 62 5310
56 5280 64 5320
For 5470-5725MHz Band, 16 channels are provided to testing:
Channel Frequency Channel Frequency
(MHz) (MHz)

100 5500 120 5600
102 5510 124 5620
104 5520 126 5630
108 5540 128 5640
110 5550 132 5660
112 5560 134 5670
116 5580 136 5680
118 5590 140 5700

FCC Part 15.407
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For 5725-5850MHz Band, 7 channels are provided to testing:

Channel Fr(c;«/}[lllfzn)cy Channel Fr(el\(/lllllfzr;cy
149 5745 157 5785
151 5755 159 5795
153 5765 161 5805

/ / 165 5825

EUT Exercise Software

“RFtest tool” software was used. Test frequencies and power level were configured as below:

Channel Frequency Rate
U-NII Mode Number (MHz) (Mbps) Power Level
CH36 5180 54 12
802.11 a CH40 5200 54 12
CH48 5240 54 12
CH36 5180 MCSO0 12
802.11 n20 CH40 5200 MCSO0 12
CH48 5240 MCSO0 12
5150 — 5250MHz CH38 5190 MCSO0 12
802.11 n40
CH46 5230 MCSO0 12
CH36 5180 MCSO0 12
802.11 ac20 CH40 5200 MCS0 12
CH48 5240 MCSO0 12
CH38 5190 MCS0 12
802.11 ac40
CH46 5230 MCSO0 12
CHS2 5260 54 12
802.11 a CHS6 5280 54 12
CH64 5320 54 12
CHS52 5260 MCS0 12
802.11 n20 CHS6 5280 MCSO0 12
CHo64 5320 MCSO0 12
5250 — 5350MHz CHS54 5270 MCSO0 12
802.11 n40
CH62 5310 MCSO0 12
CHS2 5260 MCSO0 12
802.11 ac20 CHS6 5280 MCSO0 12
CHo64 5320 MCS0 12
CHS54 5270 MCSO0 12
802.11 ac40
CH62 5310 MCSO0 12

FCC Part 15.407
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U-NII Mode gzi:ll?:: Fr(;(}[lll;;cy (I\I/}:;es) Power Level

CH100 5500 54 12

802.11 a CH120 5600 54 12

CH140 5700 54 12

CH100 5500 MCSO0 12

802.11 n20 CHI120 5600 MCS0 12

CH140 5700 MCSO0 12

5470 — 5725MHz 802.11 n40 CH102 2210 MES0 12

CH118 5590 MCSO0 12

CH100 5500 MCS0 12

802.11 ac20 CH120 5600 MCS0 12

CH140 5700 MCS0 12

CH102 5510 MCS0 12

802.11 ac40 CH118 5590 MCSO0 12

CH134 5670 MCS0 12

CH149 5745 54 14

802.11 a CH157 5785 54 14

CHI165 5825 54 14

CH149 5745 MCS0 14

802.11 n20 CH157 5785 MCS0 14

CHI165 5825 MCSO0 14

5725 — 5850MHz CHI151 5755 MCS0 15
802.11 n40

CH159 5795 MCSO0 15

CH149 5745 MCS0 15

802.11 ac20 CH157 5785 MCS0 14

CHI165 5825 MCS0 14

CHI151 5755 MCS0 15
802.11 ac40

CH159 5795 MCSO0 15
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Duty cycle
5150-5250 MHz
802.11a mode

® RBW 20 MHz Marker 1 [T1 ]
*VBW 30 MHz 15.39 dBm

Ref 28.5 dBm “Att 20 dB SWT 100 ms 21.955128 ms

offfet 3.5 dB

w TSI B - Narge v w

CLRWR ko) TRG

=y
T
=

o

~-30

~-50

L-70.

Center 5.18 GHz 10 ms/

Date: 16.JAN.2019 20:13:25

802.11n20 mode

® RBW 20 MHz Marker 1 [T1 ]
*VBW 30 MHz 15.76 dBm

Ref 28.5 dBm “Att 20 dB SWT 100 ms 2.724359 ms

Ooffset 3.% dB

F-20
andpan HAHEMMAMAVH Y M AR AU SN AW UA AR MM AN A AN

CLRWR i uliXe} TRG

=y
T
=

I

~-50

L-70.

Center 5.18 GHz 10 ms/

Date: 16.JAN.2019 20:13:03
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802.11n40 Mode

® RBW 20 MHz Marker 1 [T1 ]
“VBW 30 MHz 13.43 dBm

Ref 28.5 dBm “Att 20 dB SWT 100 ms 53.525641 ms

Ooffget 3.3 dB

* et dl A st Nt sagtlan P ANVRINT T AT WP PORT Y R PORT Y] At Al
RS il wisit -
R 10 TRG

LVL

0

—-20

—-30

-70.

Center 5.19 GHz 10 ms/

Date: 16.JAN.2019 20:15:15

802.11ac20 Mode

® RBW 20 MHz Marker 1 [T1 ]
“VBW 30 MHz 15.64 dBm
Ref 28.5 dBm *Att 20 dB SWT 100 ms 10.096154 ms
Ooffget 3.3 dB
=20 T A
SGL
1 Pl i (E v i1l M
10 TRG
LVL
=0
~-10
~-20
3DB
~-30
—-40
~-50
~-60
L-70
Center 5.18 GHz 10 ms/

Date: 16.JAN.2019 20:12:41
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®

Ref 28.5 dBm

802.11ac40 Mode

“Att 20 dB

RBW 20 MHz
“VBW 30 MHz
SWT 100 ms

Marker

1[T11]
13.29 dBm
96.474359 ms

offfet 3.4 db
;- HPU N SOV N N I S FP SN W
o
10
20
| 308
40
50
60
70
Center 5.19 GHz 10 ms/
Date: 16.JAN.2019 20:16:34
Band Duty Cycle (%) T(ms) 1/T(kHz) VBW Setting 10log(1/x)
802.11a 100 - - 10Hz -
802.11n20 100 - - 10Hz -
802.11n40 100 - - 10Hz -
802.11ac20 100 - - 10Hz -
802.11ac40 100 - - 10Hz -

Equipment Modifications

No modification was made to the EUT tested.

FCC Part 15.407
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Support Equipment List and Details

Manufacturer Description Model Serial Number
/ / / /
External 1/0 Cable
Cable Description Length (m) From/Port To
Un-shielding Un-detachable DC Cable 1.5 EUT Adapter
Block Diagram of Test Setup
For conducted emission:
Adapter
LISN
A
EUT
10ecm | Socket
>
=
@
@
Non-Conductive Table
80 cm above Ground Plane
| 1.5 meters >

<
W

Page 12 of 140
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Result

§1.1307 (b) (1) & §2.1093 RF Exposure Compliance

§15.203 Antenna Requirement Compliance

§15.407(b)(6)& §15.207(a) Conducted Emissions Compliance

§15.205& §15.209
&§15.407(b) (1), (2), (3), Undesirable Emission& Restricted Bands Compliance
@®.(7N)

§15.407(b) (1), (2), (3), (4) Out Of Band Emission Compliance
§15.407(a) (1), (5),(e) 26 dB Emission Bandwidth & 6dB Bandwidth Compliance
§15.407(a)(1),(2), (3) Conducted Transmitter Output Power Compliance
§15.407 (a)(1), (2), (3) Power Spectral Density Compliance

DFS report please refere to RGMA190305002-RF issued by Bay Area Compliance Laboratories Corp.
(Dongguan).
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TEST EQUIPMENT LIST
Manufacturer Description Model Serial Number Calibosionilealihoition
Date Due Date
AC Line Conducted test
Rohde & Schwarz EMI Test Receiver ESCS30 100176 2018-07-11 | 2019-07-11
3560.6650.12-

Rohde & Schwarz LISN ENV216 101613-Yb 2018-12-21 | 2019-12-21
Rohde & Schwarz Transient Limiter ESH372 DE25985 2018-11-12 | 2019-11-12

Rohde & Schwarz CE Test software EMC 32 V8.53.0 NCR NCR

Conducted Emission UF A210B-1-
Unknown Cable 78652 0720-504504 2018-11-12 | 2019-11-12
Radiated Emission Test
A H.System Horn Antenna SAS-200/571 135 2018-09-01 | 2021-08-31
Rohde & Schwarz Signal Analyzer FSEM 845987/005 2018-06-23 | 2019-06-23
Agilent Spectrum Analyzer 8564E 3943A01781 2019-01-04 | 2020-01-04
Sunol Sciences Broadband Antenna JB1 A040904-1 2017-12-22 | 2020-12-21
COM-POWER Pre-amplifier PA-122 181919 2018-11-12 | 2019-11-12
Sonoma instrument Amplifier 310N 186238 2018-11-12 | 2019-11-12
Rohde & Schwarz EMI Test Receiver ESCI 101120 2019-01-11 | 2020-01-11
UTiFLEX UFA147A-2362- MFR64639 231029-
MICRO-COAX RF Cable 100100 003 2018-07-11 | 2021-07-10
Ducommun RF Cable 104PEA 218124002 2018-11-12 | 2019-11-12
technologies
Ducommun RF Cable RG-214 1 2018-11-19 | 2019-05-21
technologies
Ducommun RF Cable RG-214 2 2018-11-12 | 2019-11-12
technologies
Ducommun Horn Antenna ARH-4223-02 1007726-04 2017-12-29 | 2020-12-28
Technologies

Ducommun Horn Antenna ARH-2823-02 1007726-03 2017-12-29 | 2020-12-28
Technologies

Ducommun Pre-amplifier ALN-22093530-01 991373-01 2018-08-03 | 2019-08-03
Technologies

FCC Part 15.407
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Report No.: RGMA190103002-00E

Manufacturer Description Model Serial Number (CNFTOH] (SN E]
Date Due Date
RF Conducted Test
Rohde & Spectrum Analyzer FSU26 200120 2018-12-24 | 2019-12-24
Schwarz
Agilent UsB W‘ij'e’;rr‘d Power U2021XA MY 54250003 2018-06-23 | 2019-06-23
Ducommun RF Cable RG-214 3 Each Time
technologies
WEINSCHEL 3dB Attenuator N/A N/A Each Time

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).

FCC Part 15.407

Page 15 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

FCC §1.1307(b) & §2.1093 - RF EXPOSURE

Applicable Standard
FCC§1.1307(b) and §2.1093.

Test Result

Compliance, please refer to the SAR report: RGMA190103002-20A.
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FCC §15.203 - ANTENNA REQUIREMENT

Applicable Standard

According to § 15.203, an intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a permanently attached
antenna or of an antenna that uses a unique coupling to the intentional radiator shall be considered
sufficient to comply with the provisions of this section. The manufacturer may design the unit so that a
broken antenna can be replaced by the user, but the user of a standard antenna jack or electrical connector
is prohibited. The structure and application of the EUT were analyzed to determine compliance with
section §15.203 of the rules. §15.203 state that the subject device must meet the following criteria:

a. Antenna must be permanently attached to the unit.

b. Antenna must use a unique type of connector to attach to the EUT.

Unit must be professionally installed, and installer shall be responsible for verifying that the correct
antenna is employed with the unit.

And according to FCC 47 CFR section 15.407 (a), if the transmitting antennas of directional gain greater
than 6dBi are used, the transmit power and power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi.

Antenna Connector Construction

The EUT has one internal antenna arrangement, which was permanently attached and the antenna gain is
-4.64 dBi for 5150-5250MHz, -4.18 dBi for 5250-5350MHz, -3.03 dBi for 5470-5725MHz, -3.26 dBi for
5725-5850MHz, fulfill the requirement of this section. Please refer to the EUT photos.

Result: Compliance.
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FCC §15.407 (b) (6) §15.207 (a) - CONDUCTED EMISSIONS

Applicable Standard
FCC §15.207, §15.407(b) (6)

EUT Setup

- Vertical Reference
Ground Plane

Test Receiver
” 40 /
EUT M g o oo
a a0
I
80cm
sy H
Y [ ” & Il
X N
“
Bonded to Horizontal Horizontal Reference
Ground Plane Ground FPlane

Note: 1. Support units were connected to second LIS,
2. Both of LISNs {AMN) 80 cm from EUT and at the least 80 cm

from other units and other metal planes support units.

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC Part 15.207 limits.

The spacing between the peripherals was 10 cm.

The adapter was connected to a 120 VAC/60 Hz power source.

EMI Test Receiver Setup
The EMI test receiver was set to investigate the spectrum from 150 kHz to 30 MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/'W

150 kHz — 30 MHz 9 kHz

Test Procedure
During the conducted emission test, the adapter was connected to the LISN.
Maximizing procedure was performed on the six (6) highest emissions of the EUT.

All data was recorded in the Quasi-peak and average detection mode.
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Test Results Summary

According to the recorded data in following table, the EUT complied with the FCC Part 15.207.

Refer to CISPR16-4-2:2011 and CISPR 16-4-1:2009, the measured level complies with the limit if
I—m + U(Lm) < I—lim + Ucispr

In BACL, U is less than Uy, if Ly is less than Ly, it implies that the EUT complies with the limit.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 50 %
ATM Pressure: 101.0 kPa

The testing was performed by Haiguo Li on 2019-01-06.

EUT operation mode: Transmitting (worst case is 802.11a mode 5180 MHz)
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.. RGMA190103002-00E

AC 120V/60 Hz, Line:

90T

80T

70T

i n

60-_\ |
3
B 50T
£ +
©
§ 4ot *

T “‘

301

20T

10T

0 } } } ——t— } } } —t—t—1+ } |

150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz
Frequency fl(:lr;lei:ltlf;l C(i;':sf(:;on Limit Margin Detector
(MHz) (dBuV) (dB) (dBpV) (dB) (PK/Ave./QP)

0.289500 41.1 19.8 60.5 19.4 QP
0.317230 39.0 19.8 59.8 20.8 QP
0.470830 35.0 19.8 56.5 21.5 QP
0.786270 34.9 19.8 56.0 21.1 QP
0.876950 34.2 19.7 56.0 21.8 QP
0.972370 32.9 19.8 56.0 23.1 QP
0.289500 354 19.8 50.5 15.1 Ave.
0.317230 32.9 19.8 49.8 16.9 Ave.
0.470830 25.5 19.8 46.5 21 Ave.
0.786270 25.3 19.8 46.0 20.7 Ave.
0.876950 24.9 19.7 46.0 21.1 Ave.
0.972370 254 19.8 46.0 20.6 Ave.
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AC120V, 60 Hz, Neutral:

0T

80T

70T

603\

QP

@
Q 50+
s %
(]
E 40T
- ’ ’

30T

201

10T

0 t — — t t ——— t i

150k 300 400500 800 1M 2M 3M 4M 5M 6 8 10M 20M  30M

Frequency in Hz
Corrected Correction . . .
FI‘(?\(/][III;ZI;C)’ Amplitude Factor ((11“11;:5) M(?lr]';g)m (PI]()/T«:E\!fcet?(gP)
(dBpv) (dB) i

0.286500 454 19.8 60.6 15.2 QP
0.297470 46.3 19.8 60.3 14 QP
0.317170 442 19.8 59.8 15.6 QP
0.501410 34.2 19.8 56.0 21.8 QP
1.012970 33.5 19.8 56.0 22.5 QP
1.042250 34.0 19.8 56.0 22 QP
0.286500 39.6 19.8 50.6 11 Ave.
0.297470 41.3 19.8 50.3 9 Ave.
0.317170 38.4 19.8 49.8 114 Ave.
0.501410 222 19.8 46.0 23.8 Ave.
1.012970 27.2 19.8 46.0 18.8 Ave.
1.042250 27.8 19.8 46.0 18.2 Ave.

Note:

1) Correction Factor =LISN VDF (Voltage Division Factor) + Cable Loss + Transient Limiter Attenuation

2) Corrected Amplitude = Reading + Correction Factor
3) Margin = Limit — Corrected Amplitude
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§15.205 & §15.209 & §15.407(B) (1), (2), (3), (4),(6),(7) - UNDESIRABLE
EMISSION

Applicable Standard
FCC §15.407 (b) (1), (2), (3), (4), (6), (7); §15.209; §15.205;

(b) Undesirable emission limits. Except as shown in paragraph (b)(7) of this section, the maximum emissions outside
of the frequency bands of operation shall be attenuated in accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of 27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band shall not
exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band shall
not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:

(i) All emissions shall be limited to a level of —27 dBm/MHz at 75 MHz or more above or below the band edge
increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below
the band edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Unwanted emissions below 1 GHz must comply with the general field strength limits set forth in §15.209.

KDB 789033 D02 General UNII Test Procedures New Rules v02r01, clause G),

E[dBuV/m] = EIRP[dBm] - 20 log (d[m]) + 104.77, where E = field strength and d = distance at which field strength
limit is specified.

For FCC §15.407 (b) (1), (2), (3), d=1m, non-Restricted bands limit=-27-20*log(1)+104.77=77.7 dBuV/m

EUT Setup

Below 1 GHz:

Ant. Tow Ldm
Variahle
EUT& = 3m - /

Support Units
——7

Tuarn Tahle
o3m -
Ground Plane
Test R.EEE]‘.UE{I.;
\\\ I
M leoo e
T oo ey
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Above 1 GHz:

EUT&
Support Units

. Turn Table

Ground Plane

Test Re ce'wqt:
\,

1-dm
Wariahle

/

.,
-\
~

-\

| I
0 0oaQ
DoO®

The setup of EUT is according with per ANSI C63.10-2013 measurement procedure. The specification
used was with the FCC 15.209 and FCC 15.407 limits.

The external I/O cables were draped along the test table and formed a bundle 30 to 40 cm long in the

middle.

EMI Test Receiver & Spectrum Analyzer Setup

The system was investigated from 30 MHz to 40 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the

following configurations:

Frequency Range RBW Video B/'W IF B/W Measurement
30 MHz - 1000 MHz 100 kHz 300 kHz 120 kHz QP
1 MHz 3 MHz / PK
Above 1 GHz 1MHz 10 Hz Nete! / Average
1MHz > 1/T Note2 / Average

Note 1: when duty cycle is no less than 98%
Note 2: when duty cycle is less than 98%

Test Procedure

Radiated Spurious Emission

During the radiated emission test, the adapter was connected to the AC floor outlet.

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all

the installation combinations.

Data was recorded in Quasi-peak detection mode for frequency range of 30 MHz-1GHz, peak and Average
detection modes for frequencies above 1GHz.
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According to ANSI C63.10-2013: For field strength measurements made at other than the distance at
which the applicable limit is specified,extrapolate the measured field strength to the field strength at the
distance specified by the limit using an inverse distance correction factor (20 dB/decade of distance). In
some cases, a different distance correction factor may be required;

i

= Meas
ESpf:f:Limit = Epeas +20log -

\ “SpecLimit

where
Espectimi is the field strength of the emission at the distance specified by the limit, in
dBpV/m
Ertcas is the field strength of the emission at the measurement distance, in dBpV/m
Anteas is the measurement distance, in m
dspecLimit is the distance specified by the limit, in m

So the extrapolation factor of 1m is 20*log(1/3)=-9.5 dB
Corrected Amplitude & Margin Calculation

The Corrected Amplitude is calculated by adding the Antenna Factor and Cable Loss, and subtracting the
Amplifier Gain from the Meter Reading. The basic equation is as follows:

Corrected Amplitude = Meter Reading + Antenna Factor + Cable Loss - Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance with the applicable
limit. For example, a margin of 7dB means the emission is 7dB below the limit. The equation for margin
calculation is as follows:

Margin = Limit — Corrected Amplitude

Test Results Summary

Refer to CISPR16-4-2:2011 and CISPR 16-4-1:2009, the measured level is in compliance with the limit if
Lm + U(Lm) < I—lim + Ucispr

In BACL, U is less than Uy, if Ly, is less than Ly, it implies that the EUT complies with the limit.

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 56 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-14.

EUT operation mode: Transmitting
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30 MHz - 1 GHz: (worst

case is 802.11a mode 5180 MHz)

80T
70T
60T
T Electric Field Strength-QP-3m
] [
%
@ T I
o
.8
3 40 *: %
— T+ * L 3 j‘i 4 ‘:
J¢
30T
20 73 b
10T
0 t t — t t t t t —— i
30M 50 60 80 100M 200 300 400 500 800 1G
Frequency in Hz
Frequency Corrected | Antenna Antenna Turntable | Correction Limit Margin
Amplitude height - position Factor
(MHz) @BuVvim) | (em | PP | (degree) (@B/m) | (4BrV/m) | (dB)
50.602875 21.46 130.0 v 43.0 -19.7 40.00 18.54
53.475500 21.39 100.0 v 96.0 -19.8 40.00 18.61
216.013875 3541 135.0 H 63.0 -13.9 46.00 10.59
311.991375 34.86 102.0 H 109.0 -10.7 46.00 11.14
839.972125 35.99 107.0 H 352.0 59 46.00 10.01
936.017875 35.60 124.0 H 17.0 8.3 46.00 10.40
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5150-5250 MHz:

. FCC Part
Receiver Turntable) Rx Antenna ST I — 15.407/205/209
F?T\(/}lgzl;cy Reading Height | Polar Factor Amplitude Limit | Margin
(dBpY) PK/QP/Ave.| Degree m) |@/V) (dB/m) (dBpV/m) (dBuV/m)| (dB)
802.11a
5180 MHz
5120.00 | 27.70 PK 239 1.5 H 41.60 69.30 83.5 14.20
5120.00 | 13.86 Ave. 239 1.5 H 41.60 55.46 63.5 8.04
5350.00 | 27.33 PK 114 2.4 H 42.06 69.39 83.5 14.11
5350.00 | 13.90 Ave. 114 2.4 H 42.06 55.96 63.5 7.54
10360.00 | 40.02 PK 327 2.1 H 21.69 61.71 771 15.99
5200 MHz
10400.00 | 39.20 PK 235 1.1 | H | 2179 60.99 77.7 16.71
5240 MHz
5150.00 | 27.13 PK 185 2.2 H 41.43 68.56 83.5 14.94
5150.00 | 13.80 Ave. 185 2.2 H 41.43 55.23 63.5 8.27
5350.00 | 24.79 PK 61 2.4 H 42.06 66.85 83.5 16.65
5350.00 | 13.89 Ave. 61 2.4 H 42.06 55.95 63.5 7.55
10480.00 | 41.02 PK 234 1.1 H 21.49 62.51 77.7 15.19
802.11n20
5180 MHz
5140.00 | 27.84 PK 218 1.7 H | 41.60 69.44 83.5 14.06
5140.00 | 13.90 Ave. 218 1.7 H | 41.60 55.50 63.5 8.00
5350.00 | 27.40 PK 194 1.2 H | 42.06 69.46 83.5 14.04
5350.00 | 13.79 Ave. 194 1.2 H | 42.06 55.85 63.5 7.65
10360.00 | 40.26 PK 181 1.0 H | 21.69 61.95 711 15.75
5200 MHz
10400.00 | 4036 | PK | 153 24 | H | 21.79 62.15 77.7 15.55
5240 MHz
5150.00 | 27.40 PK 136 1.0 H | 41.43 68.83 83.5 14.67
5150.00 | 13.93 Ave. 136 1.0 H | 4143 55.36 63.5 8.14
5350.00 | 27.10 PK 356 2.3 H | 42.06 69.16 83.5 14.34
5350.00 | 13.57 Ave. 356 2.3 H | 42.06 55.63 63.5 7.87
10480.00 | 40.10 PK 283 1.3 H | 2149 61.59 771 16.11
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. FCC Part
S Receiver Turntablel Rx Antel:l? C;rre:ted Xorrﬁ:tgd 15.407/205/209
. q olar| Factor mplitude . . .
(MHz) l(‘cfg‘:l‘%g PK/QP/Ave, Degree H(el‘f)h‘ (g)/ (@B/m) | (@BuVim) | d;:l“\‘,'/‘m) M&%‘“
802.11n40
5190 MHz
5150.00 | 27.41 PK 185 22 H | 4143 68.84 83.5 14.66
5150.00 | 13.80 Ave. 185 22 H | 4143 55.23 63.5 8.27
5350.00 | 27.33 PK 226 1.9 H | 42.06 69.39 83.5 14.11
5350.00 | 13.76 Ave. 226 1.9 H | 42.06 55.82 63.5 7.68
10380.00 | 39.79 PK 183 2.1 H | 21.69 61.48 77.7 16.22
5230 MHz
5150.00 | 27.33 PK 306 1.0 H | 4143 68.76 83.5 14.74
5150.00 | 13.90 Ave. 306 1.0 H | 4143 55.33 63.5 8.17
5350.00 | 27.46 PK 290 2.5 H | 42.06 69.52 83.5 13.98
5350.00 | 13.92 Ave. 290 2.5 H | 42.06 55.98 63.5 7.52
10460.00 | 40.40 PK 52 1.1 H | 2139 61.79 77.7 15.91
802.11ac20
5180 MHz
5150.00 | 27.92 PK 148 1.8 H | 4143 69.35 83.5 14.15
5150.00 | 13.96 Ave. 148 1.8 H | 4143 55.39 63.5 8.11
5350.00 | 27.58 PK 136 23 H | 42.06 69.64 83.5 13.86
5350.00 | 13.85 Ave. 136 23 H | 42.06 55.91 63.5 7.59
10360.00 | 47.37 PK 274 22 H | 21.69 69.06 77.7 8.6
5200 MHz
10400.00 | 4682 | PK | 256 | 17 [ H | 2179 | 6861 | 777 | 9.09
5240 MHz
5150.00 | 27.84 PK 27 1.3 H | 4143 69.27 83.5 14.23
5150.00 | 13.80 Ave. 27 1.3 H | 4143 55.23 63.5 8.27
5350.00 | 27.69 PK 251 2.1 H | 42.06 69.75 83.5 13.75
5350.00 | 13.79 Ave. 251 2.1 H | 42.06 55.85 63.5 7.65
10480.00 | 45.58 PK 279 1.2 H | 21.49 67.07 77.7 10.63
802.11ac40
5190 MHz
5150.00 | 27.86 PK 129 1.8 H | 4143 69.29 83.5 14.21
5150.00 | 13.74 Ave. 129 1.8 H | 4143 55.17 63.5 8.33
5350.00 | 26.87 PK 308 1.1 H | 42.06 68.93 83.5 14.57
5350.00 | 13.56 Ave. 308 1.1 H | 42.06 55.62 63.5 7.88
10380.00 | 45.19 PK 191 1.6 H | 21.69 66.88 77.7 10.82
5230 MHz
5150.00 | 27.80 PK 261 1.7 H | 4143 69.23 83.5 14.27
5150.00 | 13.80 Ave. 261 1.7 H | 4143 55.23 63.5 8.27
5350.00 | 27.45 PK 83 1.9 H | 42.06 69.51 83.5 13.99
5350.00 | 13.69 Ave. 83 1.9 H | 42.06 55.75 63.5 7.75
10460.00 | 45.79 PK 244 2.0 H | 2139 67.18 77.7 10.52
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5250-5350 MHz

. FCC Part
Receiver Turntable) Rx Antenna el i 15.407/205/209
Flk?\(/}lltle;cy Reading Height | Polar Factor Amplitude Limit Margin
(dBpV) PK/QP/Ave.[ Degree m) |(H/V) (dB/m) (dBpV/m) (@BuV/m)| (dB)
802.11a
5260 MHz
5150.00 | 31.70 PK 143 2.2 H 41.43 73.13 83.5 10.37
5150.00 | 15.60 Ave. 143 2.2 H 41.43 57.03 63.5 6.47
5350.00 | 30.22 PK 224 1.6 H 42.06 72.28 83.5 11.22
5350.00 | 15.03 Ave. 224 1.6 H 42.06 57.09 63.5 6.41
10520.00 | 39.05 PK 144 2.0 H 21.49 60.54 7.7 17.16
5280 MHz
10560.00 | 39.10 [ PK [ 284 22 | H | 2194 61.04 71.7 16.66
5320 MHz
5150.00 | 29.90 PK 169 1.6 H 41.43 71.33 83.5 12.17
5150.00 [ 15.02 Ave. 169 1.6 H 41.43 56.45 63.5 7.05
5350.00 [ 29.61 PK 17 1.9 H 42.06 71.67 83.5 11.83
5350.00 | 14.89 Ave. 17 1.9 H 42.06 56.95 63.5 6.55
10640.00 | 39.93 PK 154 1.2 H 22.04 61.97 83.5 21.53
10640.00 | 25.60 Ave. 154 1.2 H 22.04 47.64 63.5 15.86
802.11n20
5260 MHz
5150.00 | 29.94 PK 259 1.3 H 41.43 71.37 83.5 12.13
5150.00 | 15.16 Ave. 259 1.3 H 41.43 56.59 63.5 6.91
5350.00 | 28.79 PK 292 2.4 H 42.06 70.85 83.5 12.65
5350.00 | 14.90 Ave. 292 2.4 H 42.06 56.96 63.5 6.54
10520.00 | 39.84 PK 296 1.5 H 20.91 60.75 711 16.77
5280 MHz
10560.00 | 3990 | PK | 23 1.1 | H | 2194 61.84 77.7 15.68
5320 MHz
5150.00 | 29.60 PK 217 1.6 H 41.43 71.03 83.5 12.47
5150.00 | 15.01 Ave. 217 1.6 H 41.43 56.44 63.5 7.06
5350.00 | 29.12 PK 92 2.4 H 42.06 71.18 83.5 12.32
5350.00 | 14.97 Ave. 92 2.4 H 42.06 57.03 63.5 6.47
10640.00 | 40.10 PK 22 1.5 H 22.04 62.14 83.5 21.36
10640.00 | 25.70 Ave. 22 1.5 H 22.04 47.74 63.5 15.76

FCC Part 15.407

Page 28 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

. FCC Part
S Receiver Turntablel Rx Antel:l? C;rre:ted Xorrﬁ:tgd 15.407/205/209
. q olar| Factor mplitude .. .
(MHz) l(‘cfg‘:l‘%g PK/QP/Ave, Degree H(el‘f)h‘ (g)/ (@B/m) | (@BuVim) | d;:l“\‘,'/‘m) M&%‘“
802.11n40
5270 MHz
5150.00 | 29.66 PK 90 22 H [ 4143 71.09 83.5 12.41
5150.00 | 15.06 Ave. 90 22 H | 4143 56.49 63.5 7.01
5352.00 | 29.50 PK 247 2.0 H | 42.06 71.56 83.5 11.94
5352.00 | 14.90 Ave. 247 2.0 H | 4206 56.96 63.5 6.54
10540.00 | 40.30 PK 274 1.9 H | 2149 61.79 77.7 15.91
5310 MHz
5150.00 | 29.14 PK 93 1.6 H | 4143 70.57 83.5 12.93
5150.00 | 14.99 Ave. 93 1.6 H | 4143 56.42 63.5 7.08
5352.00 | 29.30 PK 192 1.5 H | 42.06 71.36 83.5 12.14
5352.00 | 14.56 Ave. 192 1.5 H | 42.06 56.62 63.5 6.88
10620.00 | 39.60 PK 227 1.4 H | 2204 61.64 83.5 21.86
10620.00 | 26.10 Ave. 227 1.4 H | 2204 48.14 63.5 15.36
802.11ac20
5260 MHz
5150.00 | 29.65 PK 157 1.7 H [ 4143 71.08 83.5 12.42
5150.00 | 15.03 Ave. 157 1.7 H | 4143 56.46 63.5 7.04
5352.00 | 29.25 PK 223 1.9 H | 42.06 71.31 83.5 12.19
5352.00 | 15.01 Ave. 223 1.9 H | 42.06 57.07 63.5 6.43
10520.00 | 39.74 PK 336 2.1 H | 2149 61.23 77.7 16.47
5280 MHz
10560.00 | 4001 | PK [ 97 [ 11 [ H | 2194 | 6195 | 777 | 1575
5320 MHz
5150.00 | 29.74 PK 12 1.5 H | 4143 71.17 83.5 12.33
5150.00 | 14.95 Ave. 12 1.5 H | 4143 56.38 63.5 7.12
5350.00 | 29.16 PK 357 22 H | 42.06 71.22 83.5 12.28
5350.00 | 14.55 Ave. 357 22 H | 42.06 56.61 63.5 6.89
10640.00 | 39.74 PK 150 1.3 H | 2204 61.78 83.5 21.72
10640.00 | 26.35 Ave. 150 1.3 H | 2204 48.39 63.5 15.11
802.11ac40
5270 MHz
5150.00 | 29.30 PK 235 2.0 H | 4143 70.73 83.5 12.77
5150.00 | 14.89 Ave. 235 2.0 H | 4143 56.32 63.5 7.18
5350.00 | 29.36 PK 161 1.6 H | 42.06 71.42 83.5 12.08
5350.00 | 14.99 Ave. 161 1.6 H | 42.06 57.05 63.5 6.45
10540.00 | 39.90 PK 334 1.2 H | 2091 60.81 77.7 16.89
5310 MHz
5150.00 | 29.45 PK 329 23 H | 4143 70.88 83.5 12.62
5150.00 | 14.80 Ave. 329 23 H | 4143 56.23 63.5 727
5350.00 | 29.33 PK 61 1.7 H | 42.06 71.39 83.5 12.11
5350.00 | 14.75 Ave. 61 1.7 H | 4206 56.81 63.5 6.69
10620.00 | 40.11 PK 17 22 H | 2204 62.15 83.5 21.35
10620.00 | 26.33 Ave. 17 22 H | 2204 48.37 63.5 15.13
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5470-5745 MHz

. FCC Part
Receiver Turntable, Rx Antenna el i 15.407/205/209
Flk?\(/}lltle;cy Reading Height | Polar Factor Amplitude Limit Margin
(dBpV) PK/QP/Ave.[ Degree m) |(H/V) (dB/m) (dBpV/m) (@BuV/m)| (dB)
802.11a
5500 MHz
5460.00 | 29.30 PK 74 1.7 H 42.36 71.66 83.5 11.84
5460.00 | 14.68 Ave. 74 1.7 H 42.36 57.04 63.5 6.46
5730.00 | 28.90 PK 345 2.5 H 42.78 71.68 77.7 6.02
11000.00 | 40.30 PK 1 1.5 H 22.24 62.54 83.5 20.96
11000.00 | 26.65 Ave. 1 1.5 H 22.24 48.89 63.5 14.61
5600 MHz
11200.00 | 40.23 PK 109 1.2 H 22.48 62.71 83.5 20.79
11200.00 | 26.30 Ave. 109 1.2 H 22.48 48.78 63.5 14.72
5700 MHz
5460.00 | 28.01 PK 274 2.2 H 42.36 70.37 83.5 13.13
5460.00 | 14.65 Ave. 274 2.2 H 42.36 57.01 63.5 6.49
5730.00 | 28.95 PK 344 2.4 H 42.78 71.73 71.7 5.97
11400.00 | 39.85 PK 271 1.6 H 23.33 63.18 83.5 20.32
11400.00 | 26.24 Ave. 271 1.6 H 23.33 49.57 63.5 13.93
802.11n20
5500 MHz
5460.00 | 28.35 PK 287 1.8 H 42.36 70.71 83.5 12.79
5460.00 | 14.20 Ave. 287 1.8 H 42.36 56.56 63.5 6.94
5730.00 | 28.60 PK 169 1.2 H 42.78 71.38 71.7 6.32
11000.00 | 40.06 PK 51 2.2 H 22.24 62.30 83.5 21.20
11000.00 | 26.30 Ave. 51 2.2 H 22.24 48.54 63.5 14.96
5600 MHz
11200.00 | 39.56 PK 135 1.2 H 22.48 62.04 83.5 21.46
11200.00 | 25.77 Ave. 135 1.2 H 22.48 48.25 63.5 15.25
5700 MHz
5460.00 | 28.56 PK 40 1.3 H 42.36 70.92 83.5 12.58
5460.00 | 14.36 Ave. 40 1.3 H 42.36 56.72 63.5 6.78
5730.00 | 28.71 PK 299 1.3 H 42.78 71.49 77.7 6.21
11400.00 | 39.90 PK 205 2.1 H 23.33 63.23 83.5 20.27
11400.00 | 25.89 Ave. 205 2.1 H 23.33 49.22 63.5 14.28
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. FCC Part
S Receiver Turntable] Rx Antel:l? C;rre:ted Xorrﬁ:tgd 15.407/205/209
. . olar| Factor mplitude L. X
(MHz) l(‘cfg‘:l‘%g PK/QP/Ave. Degree H(el‘f)h‘ (g)/ (@B/m) | (@BuVim) | d;:l“\‘,'/‘m) M&%‘“
802.11n40
5510 MHz
5460.00 | 28.40 PK 98 1.5 H 42.36 70.76 83.5 12.74
5460.00 | 14.32 Ave. 98 1.5 H 42.36 56.68 63.5 6.82
5730.00 | 28.55 PK 40 2.3 H 42.78 71.33 77.7 6.37
11020.00 | 40.35 PK 290 1.0 H 22.24 62.59 83.5 20.91
11020.00 | 26.50 Ave. 290 1.0 H 22.24 48.74 63.5 14.76
5590 MHz
5460.00 | 28.35 PK 45 1.0 H 42.36 70.71 83.5 12.79
5460.00 | 14.80 Ave. 45 1.0 H 42.36 57.16 63.5 6.34
5730.00 | 28.70 PK 14 2.3 H 42.78 71.48 77.7 6.22
11180.00 | 40.16 PK 232 1.5 H 22.48 62.64 83.5 20.86
11180.00 | 26.45 Ave. 232 1.5 H 22.48 48.93 63.5 14.57
802.11ac20
5500 MHz
5460.00 | 29.02 PK 96 2.1 H 42.36 71.38 83.5 12.12
5460.00 | 15.06 Ave, 96 2.1 H 42.36 57.42 63.5 6.08
5730.00 | 28.40 PK 43 2.4 H 42.78 71.18 77.7 6.52
11000.00 | 40.20 PK 262 2.0 H 22.24 62.44 83.5 21.06
11000.00 | 26.13 Ave, 262 2.0 H 22.24 48.37 63.5 15.13
5600 MHz
11200.00 | 40.33 PK 80 1.6 H 22.48 62.81 83.5 20.69
11200.00 | 26.20 Ave. 80 1.6 H 22.48 48.68 63.5 14.82
5700 MHz
5460.00 | 28.61 PK 299 2.0 H 42.36 70.97 83.5 12.53
5460.00 | 15.06 Ave. 299 2.0 H 42.36 57.42 63.5 6.08
5730.00 | 28.35 PK 244 1.4 H 42.78 71.13 77.7 6.57
11200.00 | 40.28 PK 56 2.4 H 22.48 62.76 83.5 20.74
11200.00 | 26.37 Ave. 56 2.4 H 22.48 48.85 63.5 14.65
802.11ac40
5510 MHz
5460.00 | 28.35 PK 90 2.2 H 42.36 70.71 83.5 12.79
5460.00 | 14.77 Ave. 90 2.2 H 42.36 57.13 63.5 6.37
5730.00 | 28.50 PK 237 2.3 H 42.78 71.28 77.7 6.42
11020.00 | 40.50 PK 255 1.1 H 22.24 62.74 83.5 20.76
11020.00 | 26.30 Ave. 255 1.1 H 22.24 48.54 63.5 14.96
5590 MHz
5460.00 | 28.44 PK 190 2.5 H 42.36 70.80 83.5 12.70
5460.00 | 14.80 Ave. 190 2.5 H 42.36 57.16 63.5 6.34
5730.00 | 28.61 PK 296 1.7 H 42.78 71.39 77.7 6.31
11180.00 | 40.31 PK 174 1.4 H 22.48 62.79 83.5 20.71
11180.00 | 26.41 Ave. 174 1.4 H 22.48 48.89 63.5 14.61
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5725-5850 MHz:

Receiver Rx Antenna HEC P
Frequency Turntable C%;iiz?d Igzlrrﬁfltlf;l bl
(MHz) Reading PK/QP/Ave. Degree [Height| Polar (@B/m) |( dBI;lV /m) Limit Margin
(dBuV) (m) | (H/V) (dBpV/m)|  (dB)
802.11a

5745 MHz
5725.00 27.68 PK 234 1.8 H 42.78 70.46 131.7 61.24
5720.00 27.80 PK 234 1.8 H 42.78 70.58 120.3 49.72
5650.00 27.74 PK 4 1.7 H 42.78 70.52 77.7 7.18
5850.00 27.36 Ave. 4 1.7 H 42.87 70.23 131.7 61.47
11490.00 40.79 PK 127 1.2 H 24.17 64.96 83.5 18.54
11490.00 26.30 Ave. 127 1.2 H 24.17 50.47 63.5 13.03

5785 MHz
11570.00 40.38 PK 34 1.9 H 23.10 63.48 83.5 20.02
11570.00 25.89 Ave. 34 1.9 H 23.10 48.99 63.5 14.51

5825 MHz
5850.00 27.49 PK 13 1.6 H 42.87 70.36 131.7 61.34
5855.00 27.50 PK 13 1.6 H 42.87 70.37 120.3 49.93
5925.00 27.61 PK 215 1.9 H 42.97 70.58 77.7 7.12
5725.00 27.00 PK 215 1.9 H 42.78 69.78 131.7 61.92
11650.00 40.05 PK 197 1.8 H 22.37 62.42 83.5 21.08
11650.00 26.10 Ave. 197 1.8 H 22.37 48.47 63.5 15.03
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Receiver Rx Antenna 1 SIZOC‘SZI())Z;;W
Frequency Turntable p;,;l;if)t:d fr(:nl;ﬁiltlfide ;
M| et xmiave | Dee e b | G G i | e
802.11n20
5745 MHz
5725.00 27.60 PK 242 2.0 H 42.78 70.38 131.7 61.32
5720.00 28.10 PK 242 2.0 H 42.78 70.88 120.3 49.42
5650.00 28.06 PK 57 1.8 H 42.78 70.84 77.7 6.86
5850.00 27.95 Ave. 57 1.8 H 42.87 70.82 131.7 60.88
11490.00 39.97 PK 346 1.8 H 24.17 64.14 83.5 19.36
11490.00 25.89 Ave. 346 1.8 H 24.17 50.06 63.5 13.44
5785 MHz
11570.00 40.62 PK 113 1.5 H 23.10 63.72 83.5 19.78
11570.00 26.32 Ave. 113 1.5 H 23.10 49.42 63.5 14.08
5825 MHz
5850.00 28.45 PK 113 1.7 H 42.87 71.32 131.7 60.38
5855.00 28.20 PK 113 1.7 H 42.87 71.07 120.3 49.23
5925.00 27.90 PK 55 24 H 42.97 70.87 77.7 6.83
5725.00 27.84 PK 55 2.4 H 42.78 70.62 131.7 61.08
11650.00 39.90 PK 99 1.4 H 22.37 62.27 83.5 21.23
11650.00 26.18 Ave. 99 1.4 H 22.37 48.55 63.5 14.95
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Receiver Rx Antenna G S
Frequency Turntable Ll e Corr(?cted 15.407/205/209
(MHz) | Reading | o on | Degree |Height| Polar (Fd“;;/tl‘:lr) ‘?(ﬁ‘;::{f;‘lg)e Limit | Margin

(dBuV) ’ (m) ((H/V) (dBpV/m)  (dB)

802.11n40

5755 MHz
5725.00 28.90 PK 194 1.1 H 42.78 71.68 131.7 60.02
5720.00 28.76 PK 194 1.1 H 42.78 71.54 120.3 48.76
5650.00 27.54 PK 103 2.1 H 42.78 70.32 77.7 7.38
5850.00 28.10 Ave. 103 2.1 H 42.87 70.97 131.7 60.73
11510.00 40.37 PK 167 2.2 H 24.17 64.54 83.5 18.96
11510.00 25.90 Ave. 167 2.2 H 24.17 50.07 63.5 13.43

5795 MHz
5850.00 28.90 PK 139 1.6 H 42.87 71.77 131.7 59.93
5855.00 28.46 PK 139 1.6 H 42.87 71.33 120.3 48.97
5925.00 27.31 PK 311 2.1 H 42.97 70.28 71.7 7.42
5725.00 28.05 PK 311 2.1 H 42.78 70.83 131.7 60.87
11590.00 40.28 PK 162 1.9 H 23.10 63.38 83.5 20.12
11590.00 26.08 Ave. 162 1.9 H 23.10 49.18 63.5 14.32

FCC Part 15.407 Page 34 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

Receiver Rx Antenna G S
Frequency Turntable C;,;l;if)t:d f;rrﬁgi;l 15.407/205/209
(MHz) | Reading | 5y p/ g v, | Degree |Heightl Polar | g, (dBpv/my| Limit | Margin
(dBupV) (m) | (H/V) (dBpV/m)  (dB)
802.11ac20
5745 MHz
5725.00 29.35 PK 104 1.2 H 42.78 72.13 131.7 59.57
5720.00 28.40 PK 104 1.2 H 42.78 71.18 120.3 49.12
5650.00 27.67 PK 268 1.9 H 42.78 70.45 77.7 7.25
5850.00 28.36 Ave. 268 1.9 H 42.87 71.23 131.7 60.47
11590.00 39.35 PK 131 1.3 H 23.10 62.45 83.5 21.05
11590.00 25.48 Ave. 131 1.3 H 23.10 48.58 63.5 14.92
5785 MHz
11570.00 39.48 PK 230 1.1 H 23.10 62.58 83.5 20.92
11570.00 25.68 Ave. 230 1.1 H 23.10 48.78 63.5 14.72
5825 MHz
5850.00 28.79 PK 164 1.1 H 42.87 71.66 131.7 60.04
5855.00 28.59 PK 164 1.1 H 42.87 71.46 120.3 48.84
5925.00 28.05 PK 289 1.3 H 42.97 71.02 77.7 6.68
5725.00 28.31 PK 289 1.3 H 42.78 71.09 131.7 60.61
11650.00 39.87 PK 123 1.5 H 22.37 62.24 83.5 21.26
11650.00 25.71 Ave. 123 1.5 H 22.37 48.08 63.5 15.42
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Receiver Rx Antenna 1 SIZOC‘SZI())Z;;W
Frequency Turntable p%;l;if)?d E::lrrﬁfltsl ;
(MHz) " | Reading | b op | Degree |Height| Polar | ipis || dB‘; V/my| Limit | Margin

(dBpV) (m) | (H/V) (dBpV/m)  (dB)

802.11ac40

5755 MHz
5725.00 28.99 PK 16 2.0 H 42.78 71.77 131.7 59.93
5720.00 28.65 PK 16 2.0 H 42.78 71.43 120.3 48.87
5650.00 27.41 PK 358 1.2 H 42.78 70.19 77.7 7.51
5850.00 27.60 Ave. 358 1.2 H 42.87 70.47 131.7 61.23
11510.00 39.47 PK 214 1.0 H 24.17 63.64 83.5 19.86
11510.00 25.64 Ave. 214 1.0 H 24.17 49.81 63.5 13.69

5795 MHz
5850.00 29.65 PK 189 1.3 H 42.87 72.52 131.7 59.18
5855.00 29.20 PK 189 1.3 H 42.87 72.07 120.3 48.23
5925.00 27.54 PK 261 1.6 H 42.97 70.51 77.7 7.19
5725.00 27.34 PK 261 1.6 H 42.78 70.12 131.7 61.58
11590.00 39.84 PK 279 2.0 H 23.10 62.94 83.5 20.56
11590.00 25.70 Ave. 279 2.0 H 23.10 48.80 63.5 14.70

Note:

Corrected Amplitude = Corrected Factor + Reading

Corrected Factor=Antenna factor (RX) + Cable Loss — Amplifier Factor

Margin = Limit- Corr. Amplitude

All other spurious emissions are 20 dB below the limit or are on the system noise floor level.
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Peak
Pre-scan with 802.11a 5745MHz
Horizontal
RBW 1 MHz RF Att 0 dB
Ref Lvl VBW 3 MHz
97 dBuv SWT 98 ms Unit dBuV
A
30
a0
D1 77 |7 dBuV
70
1MAX 1MA
B0
50
40 TDF
30
20
10
0
Start 1 GHz 1.7 GHz, Stop 18 GHz
Date: 14.JAN.2018 23:0B8:41
S0
85
80 Cord.Amplitu
75 de
N\ (dewvm)
70
- _\/\/-%
55
50
45
40 rrrrrrrrrrrrrrrrrrrrrr0 11 1 T’ 1 1 1T 1T 1 T 1T T 1T 1T T TT1TTT71
S R R R R R R I I R R e N T T = B B = B
o O 0 0O 0 0000000000 o CcC o000 000 o0o
[ I s T o Y e T e O e N s R v T s Y v T s Y o N s Y o S s (Y s Y o Y s T o Y s Y s B o T |
[ D e [ s I s I s T i B i S i S i [ s T o N o I o B o B o D i D o [ T o N o N o T o D e |
o0 Oy O A s WD~ 0000 = MWW~ 00O
o s B T o Y o N ot Y o T oV I ot I I o N o N o 0 T o o o T o T 0 R o o T o 0 T 0 O o o T o O
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Vertical
RBW 1 MHz RF Att 0 dB
Ref Lvl VBW 3 MHz
97 dBuv SWT 88 ms Unit dBuV
A
90
80
D1 77 |7 dBuV
70
IMAX iMA
60
50
0 TDF
30
20
10
0
Start 1 GHz 1.7 GHz, Stop 18 GHz
Date: 14 .JAN.2018 23:11:14
90
85
80 Cord.Amplitu
75 de

N\ (dewvim)
70

> \./'/ V/

o /

55

50

45

40 rrrrrrrrrrrrrrrrrrrrrrrr1r 1 T 1 r 1 1 rrrr 111 1T T T 7T T1TT1T°11
caooaoaaogaogagaoaggaoaoagcoaoaoaaaaaQq
o O 0 0 O 0000 o0 oo oo Cc o000 oo o o0
o o o0 0 O 0 000 o0 o000 oo Cc o000 oo o o0
Lo TN o Y o T s s T . T s Y s Y v Y v T s Y s T v T v v T v T s N v T v T v T v T v T s |
(= o I o 2 T e T T VT T o T S O = I o T o B R o B o o T B U R U Y S = o N o B e
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Average
Horizontal
RBW 1 MHz  RF Att 0 dB
Ref Lvl VBW 10 Hz
97 dBuv SUT 2.5 s Unit dBuv
[ |
90
80
70
o463 .F dBuv 1MA
B0
50
40 TDF
30
20
10
0
Center 11.254503802 GHz 1 MHz/ Span 10 MHz
Date: 14.JAN.2013 23:14:08
70
65
60 )
Cord.Amplit
55 r_/\/ "“\____\’___ ude
50 J (dBuV/m)
45 po

35

30

25

20

15

10

5

0 T TTT rT17T 1T 1T 1T T T T T T T T T T TT rT17T 1T 1T 1T T T T T T T T T T TT T
0909009099090 Q0Q00Q99 9o 9Q09QoQ
O 0O 00 0O 000 Q0 0000 0000 0 0o oo o
O 0O 00 Q0000 Q0000 0000 Q0 00 Q0o Qo
OO0 0 00000000000 0000 000 oo 0
o0 oy O A ~ Mo s W0 ™~ 0O A NS N W~ 00 O
o T T ot T o Y ot T o I ot Y o TN o T o o A o o O e T o O o T o O 0 T o O o T o T o TR
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Vertical
RBW 1 MHz RF Att 0 dB
Ref Lvl VBW 10 Hz
97 dBuV SWT 2.9 s Unit dBuV
o [
80
70
483 .6 dBuV 1MA
B0
50
40 TDF
30
20
10
0
Center 11.25450902 GHz 1 MHz~/ Span 10 MHz
Date: 14.JAN.2018 23:17:13
70
65
60
Cord.Amplitu
55 L —
/ (dBuv/m)
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§15.407(B) (1), (2), (3), (4) —OUT OF BAND EMISSION

Applicable Standard

FCC §15.407 (b) (1), (2), (3), (4);

For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35 GHz band
shall not exceed an EIRP of -27dBm/MHz.

For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725 GHz band
shall not exceed an e.i.r.p. of =27 dBm/MHz.

For transmitters operating in the 5.725-5.825 GHz band: All emissions shall be limited to a level of —27
dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25
MHz above or below the band edge, and from 25 MHz above or below the band edge increasing linearly to
a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the
band edge increasing linearly to a level of 27 dBm/MHz at the band edge.

Test Procedure

1. Check the calibration of the measuring instrument using either an internal calibrator or a known signal
from an external generator.

2. The Resolution bandwidth is set to IMHz, The Video bandwidth is set to > 1MHz, report the peak
value out of the oprating band.

3. Repeat above procedures until all frequencies measured were complete.

4. when necessary, provided the measured energy is integrated to show the total power over 1 MHz.

EUT Attenuation Signal Analyzer

Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 56 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-16 to 2019-04-02.

EUT operation mode: Transmitting
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5150 — 5250 MHz:

®

=y
T
=

Date:

=y
T
=

Date:

802.11a mode, Band Edge, Left Side

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.71 dBm
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.145769231 GHz
off§et -1.1 dB |
—20

—10:

—-20 (
D1 -27 diBm

- -30:
/\M A a0e
7] "]
1
.Y WM

—-60

>
-

—~70

Center 5.15 GHz 12 MHz/ Span 120 MHz

16.JAN.2019 18:44:14

802.11a mode, Band Edge, Right Side

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.36 dBm

Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.392884615 GHz

off§et -1.1 dB |
—20
—10

LVL

Lo /“‘\h\
—-10 \

—-20
D1 72‘7 Bm

—-30

-40
W“muhwu 5
et gl v

—-60

3DB

—-70

Center 5.35 GHz 30 MHz/ Span 300 MHz

16.JAN.2019 18:45:52
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802.11n20 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.38 dBm
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.144230769 GHz
off§et -1.1 dB |
—20
—10:
-0 TN ,—~/‘~~‘ LVL
- 10: // \\
—-20 / \
D1 -27 diBm ] I
s

1

o s A A,
P

E_

—-70

Center 5.15 GHz 12 MHz/ Span 120 MHz

Date: 16.JAN.2019 18:47:59

802.11n20 mode, Band Edge, Right Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -50.38 dBm
Ref 23.9 dBm “Att 20 dB SWT 20 ms 5.419326923 GHz
off§et -1.] dB |
20
10
LVL
L o \
-10 \
--20
D1 —2‘7 Bm
-30
PW/ \{k‘ 308
-40
w\wj LW :
charrN My dpad v
ManAwMJML I JAAAL AR k]
-60
-70
Center 5.35 GHz 30 MHz/ Span 300 MHz

Date: 16.JAN.2019 18:47:03
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802.11n40 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.97 dBm
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.149679487 GHz
off§et -1.1 dB |
—20
—10:
LVL
—0

1

D1 -27 diBm

30
J/VJ“ﬁJ 308

--40 S
o palidar] W‘\L\\Mw

By T A AR

60

-70:

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 16.JAN.2019 19:04:12

802.11n40 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.53 dBm
Ref 23.9 dBm “Att 20 dB SWT 20 ms 5.368028846 GHz
off§et -1.] dB |
—20
—10:
LVL
—0

D1 727[ Bm

—-30
3DB
g\

L sordd
o [t Lo i siat]
—-60
—-70
Center 5.35 GHz 45 MHz/ Span 450 MHz

Date: 16.JAN.2019 19:05:18
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®

=y
T
=

1 P

Date:

=y
T
=

1 P

Date:

802.11ac20 mode, Band Edge, Left Side

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -47.25 dBm
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.146153846 GHz
off§et -1.1 dB |
—20
—10:
LVL
b ]

D1 -27 diBm

! e M|

L -40
L MA/J \\M
Ml 1

L | po s AL
W\:M v

—-70

Center 5.15 GHz 12 MHz/ Span 120 MHz

16.JAN.2019 18:50:35

802.11ac20 mode, Band Edge, Right Side

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -50.44 dBm
Ref 23.9 dBm “Att 20 dB SWT 20 ms 5.374038462 GHz
off§et -1.] dB |
—20
—10:
LVL
e m\
—-10 \
—-20

D1 -2| Bm

"R ;

—-50
TYRYPYIN FY PVIT VY SR W VT W
—-60
—-70
Center 5.35 GHz 30 MHz/ Span 300 MHz

16.JAN.2019 18:52:12
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802.11ac40 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -40.51 dBm
Ref 23.9 dBm *Att 20 dB SWT 20 ms 5.149679487 GHz
off§et -1.1 dB |
—20
—10:
LVL
—0

1

D1 -27 diBm

30
Mf/\'/\j 3DB

| 10 ~ uhuh
A M

—-70

Center 5.15 GHz 20 MHz/ Span 200 MHz

Date: 16.JAN.2019 19:01:31

802.11ac40 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.97 dBm
Ref 23.9 dBm “Att 20 dB SWT 20 ms 5.507451923 GHz
off§et -1.] dB |
—20
—10:
LVL
—0

|
f s
A

1
bt — T
B oA [N VIVEITYNPEY RPN WUV "V N
—-60
—-70
Center 5.35 GHz 45 MHz/ Span 450 MHz

Date: 16.JAN.2019 19:00:30
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5250 — 5350 MHz:
802.11a mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.74 dBm

Ref 24.3 dBm *Att 20 dB SWT 20 ms 5.127564103 GHz

off$et -0.71 dB |

—20

MR [0

o LvVL

—-20

" Limit -27 dBm/MHz
308

\"Mm..

1
v T N

T

R YU TP IATY APV e o 7

—-70

Center 5.15 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:30:48

802.11a mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.16 dBm
Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.361217949 GHz
off$et -0.71 dB |
20
1 P
LVL
e A
--10
20

I " Limit -27 dBm/MHz

_ N o |
/\/‘}“ L\}\ 308
I-40

Pt iy
—-60
—-70
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:31:14
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802.11n20 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.54 dBm
Ref 24.3 dBm *Att 20 dB SWT 20 ms 5.115384615 GHz
off§et -0.71 dB |
—20
1o
LVL
Lo fiaVel)
--10 ',
——20
51— 3048 " Limit -27 dBm/MHz

\ﬂ;\ 308
40 J
PRIV Lol hf‘/‘ml\uu "

1
Y
”.MSO PR PRIV ITYNN TRET IR PR O RV U 2 iy

Center 5.15 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:30:15

802.11n20 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.71 dBm
Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.364102564 GHz
Off$et -0.71 dB ﬂ
- 20
10
LVL
Lo DI
—-10
- - 20
B30 din | | € — Limit -27 dBm/MHz

[ WM AN Rl e
—-60
70
Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:29:34
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802.11n40 mode, Band Edge, Left Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.36 dBm
Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.137820513 GHz
off§et -0.71 dB |
20
10
LVL
o
B ’ {\\‘
20 } '
| | ¥ Limit -27 dBm/MHz
51 20 din
fﬂd \%\A 308
40
1 \M
50 I b i
Y PO FPRUY P W Y ST WIVR R (VT e
--60
+--70
Center 5.15 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:26:03

802.11n40 mode, Band Edge, Right Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42_.57 dBm

Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.354166667 GHz

offfet 0.1 dB |
—20:

—10

=y
T
=

1 P

1

51 2o o " Limit -27 dBm/MHz
308

W"\Aﬁdm.unl,

—-60

Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:26:41
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802.11ac20 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -49.45 dBm
Ref 24.3 dBm *Att 20 dB SWT 20 ms 5.140865385 GHz
off§et -0.71 dB |
—20
1o
- O- LN
--10 l(
——20 ’
]

51— 308

- 40
" MAWMA'/‘J

L

1
r130 [ ey vt
MIAMASMAIMMANIR rsth el ol
—-60
—-70
Center 5.15 GHz 30 MHz/ Span 300 MHz

Date: 2.APR.2019 21:28:36

802.11ac20 mode, Band Edge, Right Side

Limit -27 dBm/MHz
308

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -46.45 dBm
Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.358653846 GHz
Off$et -0.71 dB ﬂ
- 20
o
Lo i
—-10
- - 20

51— 30—diB

" Limit -27 dBm/MHz
308

—-60

Center 5.35 GHz 20 MHz/

Date: 2.APR.2019 21:29:10

Span 200 MHz
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802.11ac40 mode, Band Edge, Left Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -49.48 dBm
Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.123076923 GHz
off§et -0.71 dB |
20
10
LVL
B
B , FT‘
20 ] ’
b1 30 4B I | ¥ Limit -27 dBm/MHz
yhu\] \Au 308
4
--40 K
W
| 50 Ty A
--60
--70
Center 5.15 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:27:28

802.11ac40 mode, Band Edge, Right Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.02 dBm

Ref 24.3 dBm “Att 20 dB SWT 20 ms 5.354487179 GHz

offfet 0.1 dB |
—20:

—10

=y
T
=

1 P

-

5136 s " Limit -27 dBm/MHz

\MM‘ 308
LA el

——40 W\«q *

—-60

Center 5.35 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:26:59
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5470 — 5745 MHz:

Ref 15.5 dBm

802.11a mode, Band Edge, Left Side

“Att 10

*RBW 1 MHz
*VBW 3 MHz
dB SWT 20 ms

Marker 1 [T1 ]
-48.10 dBm
5.468397436 GHz

—10:

Offgset 0.% dB

H

D1 -27

Al
1mJ/J
Al MI‘-..I‘
A

—-70

—-80

Center 5.47 GHz

Date: 18.MAR.2019 22:17:17

Ref 25.5 dBm

20 MHz/

Span 200 MHz

802.11a mode, Band Edge, Right Side

“Att 20

*RBW 1 MHz
*VBW 3 MHz
dB SWT 20 ms

Marker 1 [T1 ]
-46.67 dBm
5.744230769 GHz

offget 0.3
—20

dB

H

=
|

D1 -27

!

Ll

v

o]

—-60

—-70

Center 5.725 GHz

Date: 2.APR.2019 21:19:13

20 MHz/

Span 200 MHz

LvVL

3DB

LvVL

3DB
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802.11n20 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.62 dBm
Ref 15.5 dBm *Att 10 dB SWT 20 ms 5.464551282 GHz
offfet 0.3 dB ﬂ
—10
o —
LVL
—-10
—-20

D1 -27 dBm

3DB
\MMM e

1

| 50 H

uﬁdﬂﬂAuﬂuWNﬂWNﬂJJJWAHMWFW NI
R vy
—-60
—-70
—-80
Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 18.MAR.2019 22:15:56

802.11n20 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.70 dBm
Ref 25.5 dBm “Att 20 dB SWT 20 ms 5.728846154 GHz
offfet 0.3 dB ﬂ
—20
10
LVL
Lo [

D1 -27 dBm

I
|
L

M LR ]
—-60
—-70
Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:19:57
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802.11n40 mode, Band Edge, Left Side

® *RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]

-40.99 dBm

Ref 15.5 dBm “ ALt 10 dB SWT 20 ms 5.469679487 GHz
Offget 0.5% dB
10
o
[“”’Wf””\
- —-10:
- —20

D1 -27 dBm

v"‘\\‘
W\\u .

—-70

—-80

Center 5.47 GHz 20 MHz/

Date: 18.MAR.2019 22:08:32

Span 200 MHz

802.11n40 mode, Band Edge, Right Side

® *RBW 1 MHz
*VBW 3 MHz

Marker 1 [T1 ]

-49.46 dBm

Ref 25.5 dBm “Att 20 dB SWT 20 ms 5.773717949 GHz
Offget 0.% dB
20
10
-0 [w\{\
- 10: I \
- 20: i
1 -27 4m
I LM
leﬂ \\A. 1
b LNV v A
A RN TR Y BT NP WITY
- 60:
-70
Center 5.725 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:22:39

3DB

3DB

FCC Part 15.407

Page 54 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -48.56 dBm
Ref 15.5 dBm *Att 10 dB SWT 20 ms 5.467756410 GHz
offfet 0.3 dB ﬂ
—10
o —
LVL
—-10
—-20

D1 -27 dBm

-40 308
N b

—-70

—-80

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 18.MAR.2019 22:13:13

802.11ac20 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -46.24 dBm
Ref 25.5 dBm “Att 20 dB SWT 20 ms 5.737179487 GHz
offfet 0.3 dB ﬂ

—20

10

LVL
PaVas

_______———,’J

D1 -27 dBm

VTN o
ot
—-60
—-70
Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 2.APR.2019 21:20:40
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802.11ac40 mode, Band Edge, Left Side

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.59 dBm
Ref 15.5 dBm *Att 10 dB SWT 20 ms 5.469679487 GHz
offfet 0.3 dB ﬂ
—10
o
[WAA\(W\
LVL
—-10
—-20

D1 -27 dBm

o N

—-70

—-80

Center 5.47 GHz 20 MHz/ Span 200 MHz

Date: 18.MAR.2019 22:11:24

802.11ac40 mode, Band Edge, Right Side

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -49.60 dBm
Ref 25.5 dBm “Att 20 dB SWT 20 ms 5.744230769 GHz
offfet 0.3 dB ﬂ

—20

10

LVL
—0

L[]

\‘(‘ 3DB
1l

50 (TR S Y a7 ST NN RS ETINEY V) TN WYV
—-60
--70
Center 5.725 GHz 40 MHz/ Span 400 MHz

Date: 2.APR.2019 21:22:06
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5725 - 5850 MHz:
802.11a mode, Band Edge, Left Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -39.59 dBm

Ref 30.2 dBm “Att 30 dB SWT 20 ms 5.723717949 GHz

30.2)Ffget 0.2 dB

LvVL

3DB

1
L 40 X
PORNRA! WWW WMW

Center 5.725 GHz 20 MHz/ Span 200 MHz
Date: 16.JAN.2019 19:19:53

802.11a mode, Band Edge, Right Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -41.73 dBm

Ref 30.2 dBm “Att 30 dB SWT 20 ms 5.856730769 GHz

30.2)Ffget 0.2 dB

| 50
WAXH
10 LvL

Pl

|1l

3DB

T
S N
Z 8
=
|
N
= [ 1

|
|
RN

AP S T

Center 5.85 GHz 20 MHz/ Span 200 MHz

Date: 16.JAN.2019 19:21:39
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802.11n20 mode, Band Edge, Left Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -35.24 dBm

Ref 30.2 dBm *Att 30 dB SWT 20 ms 5.724038462 GHz

30.2)ffget 0.2 dB

-
.

\ 3DB

40
A {AuqugL¢qJﬂM4mwuhh~tAJNJL4hA~JﬂJﬁﬂfl \“¢~J“&wﬂhnh“ﬂvvmmxﬂuyywhw
—-50
—-60
Center 5.725 GHz 20 MHz/ Span 200 MHz

Date: 16.JAN.2019 19:13:25

802.11n20 mode, Band Edge, Right Side

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.03 dBm

Ref 30.2 dBm “Att 30 dB SWT 20 ms 5.887820513 GHz

30.2)ffget 0.2 dB

-
o
Lo PN

UNIT-4

[
|
A% |

40 \ﬂ,\
! A ulw W\fv “‘WWM}\AJ"DMMAA, fOAN Iy
—-50

—-60

Center 5.85 GHz 20 MHz/ Span 200 MHz

Date: 16.JAN.2019 19:14:07
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®

Ref 30.2 dBm

802.11n40 mode, Band Edge, Left Side

*RBW 1 MHz
*VBW 3 MHz

“Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-32.72 dBm
5.722115385 GHz

30.2)FF;

—20:

et 0.3

dB

=y
T
=

1 P
.

——10

oA AL,

A ]

Center 5.725 GHz

Date: 16.JAN.2019 19:22:43

Ref 30.2 dBm

20 MHz/

Span 200 MHz

802.11n40 mode, Band Edge, Right Side

*RBW 1 MHz
*VBW 3 MHz

“Att 30 dB SWT 20 ms

Marker 1 [T1 ]
-43.10 dBm
5.947115385 GHz

30.2)0FF:

et 0.3

—20

=y
T
=

1 P
.

kW s N

—-10

—-20

UNIT-4

Eal

Center 5.85 GHz

Date: 16.JAN.2019 19:23:49

20 MHz/

Span 200 MHz

3DB

3DB
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®

802.11ac20 mode, Band Edge, Left Side

Ref 30.2 dBm

*Att

30 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-36.18 dBm
5.724679487 GHz

30.2)Ffset

—20:

0.2 dB

=y
T
=

1 P
.

——10

3DB

Center 5.725 GHz

Date: 16.JAN.2019 19:16:07

20 MHz/

Span 200 MHz

802.11ac20 mode, Band Edge, Right Side

Ref 30.2 dBm

*Att

30 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-43.05 dBm
5.857051282 GHz

30.2)Ffget

0.2 dB

—20

=y
T
=

1 P
.

—-10

—-20

UNIT-4

3DB

—-30

Center 5.85 GHz

Date: 16.JAN.2019 19:14:44

20 MHz/

Span 200 MHz
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®

Ref 30.2 dBm

802.11ac40 mode, Band Edge, Left Side

*Att

*RBW 1 MHz
*VBW 3 MHz
30 dB SWT 20 ms

Marker 1 [T1 ]
-32.47 dBm
5.722115385 GHz

30.2)Ffget 0.3

—20:

dB

=y
T
=

1 P
.

——10

3DB

I I

X

Center 5.725 GHz

Date: 16.JAN.2019 19:27:11

20 MHz/

Span 200 MHz

802.11ac40 mode, Band Edge, Right Side

Ref 30.2 dBm

*Att

*RBW 1 MHz
*VBW 3 MHz
30 dB SWT 20 ms

Marker 1 [T1 ]
-42_.30 dBm
5.854487179 GHz

30.2)Ffget 0.3

—20

=y
T
=

1 P
.

—-20

UNIT-4

T
|
|

3DB

—-30 N

Y

Center 5.85 GHz

Date: 16.JAN.2019 19:27:57

20 MHz/

Span 200 MHz
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FCC §15.407(a) (1) — 26 dB & 6dB EMISSION BANDWIDTH

Applicable Standard

The maximum power spectral density is measured as a conducted emission by direct connection of a
calibrated test instrument to the equipment under test. If the device cannot be connected directly,
alternative techniques acceptable to the Commission may be used. Measurements in the 5.725-5.85 GHz
band are made over a reference bandwidth of 500 kHz or the 26 dB emission bandwidth of the device,
whichever is less. Measurements in the 5.15-5.25 GHz, 5.25-5.35 GHz, and the 5.47-5.725 GHz bands are
made over a bandwidth of 1 MHz or the 26 dB emission bandwidth of the device, whichever is less. A
narrower resolution bandwidth can be used, provided that the measured power is integrated over the full
reference bandwidth.

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500 kHz.

Test Procedure

1. Emission Bandwidth (EBW)

a) Set RBW = approximately 1% of the emission bandwidth.

b) Set the VBW > RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

¢) Measure the maximum width of the emission that is 26 dB down from the maximum of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as needed
until the RBW/EBW ratio is approximately 1%.

2. Minimum Emission Bandwidth for the band 5.725-5.85 GHz

Section 15.407(e) specifies the minimum 6 dB emission bandwidth of at least 500 KHz for the band 5.715-
5.85 GHz. The following procedure shall be used for measuring this bandwidth:

a) Set RBW = 100 kHz.

b) Set the video bandwidth (VBW) >3 x RBW.

¢) Detector = Peak.

d) Trace mode = max hold.

¢) Sweep = auto couple.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission that is constrained by the frequencies associated with the
two outermost amplitude points (upper and lower frequencies) that are attenuated by 6 dB relative to the
maximum level measured in the fundamental emission.

EUT Attenuation Signal Analyzer

Test Data

Environmental Conditions

Temperature: 24°C
Relative Humidity: 55%
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-14 and 2019-03-18.
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EUT operation mode: Transmitting
Test Result: Pass; please refer to the following tables and plots.

5150 MHz - 5250 MHz:

Frequency 26 dB Bandwidth 99% Bandwidth Remark
(MHz) (MHz) (MHz)
802.11a
5180 20.256 17.308
5200 20.321 17.308
5240 20.128 17.115
802.11n20
5180 20.321 17.949
5200 20.256 17.885
5240 20.256 17.885
802.11n40 No transmit.ted signal in the
5190 40.897 36.410 99%&?8%?212%?;?5 e
5230 40.897 36.410
802.11ac20
5180 20.256 17.885
5200 20.256 17.949
5240 20.256 17.885
802.11ac40
5190 40.897 36.410
5230 40.769 36.410
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802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5180 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.48 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.307692308 MHz
Markgr 1 [T1](]
10 =24 35 OB
5.169871795 GHz

Temp |1 [T1 OBW]
o D62 dBm WWWJW\MNU\JW =906 dBm|
;/j \,TZ 5.171282051 GHz
| 10 Temp [2 [T1 OBW]
-9.57 dBm
/ 5.188589744 GHz

—-20
\1
D2 -p6.7 dB ‘

30 \\f
AN o Mk e
- -

—-60

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:35:30

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5200 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -1.27 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.320512820 MHz
Offset 3_q dB OBW 17.307692308 MHz
Markgr 1 [T1|]
10 =24 -0z OB
5.189871795 GHz

=y
T
=

Temp |1 [T1 OBW]

[vAxH] BT m
MAXH [l e} =6 2dBnr
MNVKW\MNUW -53 db Ll

;,.{ 191282051 GHz
- - 10

o

T2
Temp [2 [T1 OBW]

-9.08 dBm
5.208589744 GHz

L !
i Wf \ﬂ\\w\/\/\ 208

—-60

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:37:39
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802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5240 MHz

®

*RBW 300 kHz

Delta 1 [T1 ]

=y
T
=

*VBW 1 MHz -0.28 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.128205128 MHz
Ooffget 3.5% dB OBW 17.115384615 MHz
Markgr 1 [T1](]
10 =24 2T OB
5.229934897 GHz
Temp 1 [T1 OBW]
- — e
(LMVN’\MJU\/\'/“’\A/‘\/\,NV\.AJM ~§-98 deém LVL
1 T2 5.23134¢154 GHz|
| 10 Temp [2 [T1 OBW]
-9.04 dBm
5.248461538 GHz
20
\
D2 -p6.1Y dBm| ¥
B \AJ’/ \f
f\/"MA/ % A 308

Y

—-60

Center 5.24 GHz

Date: 14.JAN.2019 19:38:44

4 MHz/

Span 40 MHz

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5180 MHz

®

*RBW 300 kHz

Delta 1 [T1 ]

=y
T
=

“VBW 1 MHz -1.12 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.320512820 MHz
offf{et 3.5 dB 0BW 17.948717949 MHz
Markgr 1 [T1|]
10 =23 5T OB
5.169801692 GHz
1 P Temp |1 [T1 OBW]
o BE—O=STdBm SRS AP SN Fas s v =5z aEm|
1 \'2 5.171024641 GHz
| 1o Temp [2 [T1 OBW]
-71.52 dBm
5.188974359 GHz
20

D2 726,¥d8m

/
L=

W

\\,\..,\ 3DB

—-60

Center 5.18 GHz

Date: 14.JAN.2019 19:54:03

4 MHz/

Span 40 MHz
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802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5200 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.30 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3.1 dB OBW 17.88461%385 MHz
Markgr 1 [T1](]
10 =G A3 OB
5.189871795 GHz

=y
T
=

Temp |1 [T1 OBW]

1 PK]
MAXH O BDE—6- o -
fW\MMW‘ﬁ&FZ -8sdenf |,

[

191089744 GHz
Temp [2 [T1 OBW]

—-10
-71.56 dBm
.208974359 GHz

—-20
\1
D2 -p6.3 dB \

L~ W]

o

—-60

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:44:23

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5240 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.30 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.88461%385 MHz
Markgr 1 [T1|]
10 =24 .56 OB
5.229871795 GHz

=y
T
=

Temp |1 [T1 OBW]

[vAxH] BT m
MAXH [l e} =6—SdBnr
MM\MMWNVX -09 dbi L

\[2 -231089744 GHz

o

Temp [2 [T1 OBW]

—-10
-1-96 dBm
5.248974359 GHz

Sy ;
WW VJ \MW\M 308

W
50
—-60
70
|_-80.
Center 5.24 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:42:15
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Report No.: RGMA190103002-00E

802.11n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5190 MHz

®

=y
T
=

1 P

Date:

*RBW 500 kHz

Delta 1 [T1 ]

“VBW 2 MHz -0.76 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =27 T96 OB
5.169487179 GHz
Temp 1 [T1 OBW]
Lo 1
D1 -1.6|dBm —63—dBm]
(o T2 LVL
;ﬁﬁ ﬂnv\hﬂh\\/VAA/VMNA"A\”’LV““Y 5.171794872 GHz
| 1o Temp |2 [T1 OBW]
-¢.24 dBm
5.208205128 GHz
- 20:
L
D2 -P7.¢ dBm| Y
L/ N
iﬂmgkf/k ﬂufﬂkwyudhvdlx\ﬂkvm
--50:
-60:
-70:
| -80.
Center 5.19 GHz 8 MHz/ Span 80 MHz

14_.JAN.2019 20:02:34

802.11n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5230 MHz

®

=y
T
=

1 P

Date:

*RBW 500 kHz

Delta 1 [T1 ]

*VBW 2 MHz -0.98 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Offset 3_q dB OBW 36.410256410 MHz
Markgr 1 [T1|]
10 =766 OB
5.2094871179 GHz
Temp |1 [T1 OBW]
L o .
D1 -1.6|dBm —65—eH
LVL
fWW‘I\NMN\%Z 5 211704872 Ghz
| 1o Temp |2 [T1 OBW]
-6.53 dBm
5.24820%128 GHz

—-20
D2 727.Jd5m

v

—-60

Center 5.23 GHz

14_JAN.2019 20:01:15

8 MHz/

Span

80 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5180 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.00 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.884615385 MHz
Markgr 1 [T1](]
10 =706 OB
5.169871795 GHz

=y
T
=

Temp |1 [T1 OBW]

=0 DT =05 B
7 ""’\/\V\l\/\rl"w\/‘,\,\}w"\w"\«’ —g-ooTasmf
\T2 171089744

[

GHz
Temp |2 [T1 OBW]

—-10
-§.08 dBm
.188974359 GHz

—-20
\1
D2 -P6.5 dBm| ‘

o

—-60

Center 5.18 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:55:06

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5200 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.34 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.948717949 MHz
Markgr 1 [T1|]
10 =24 70 OB
5.189871795 GHz

=y
T
=

Temp |1 [T1 OBW]

MAXH [l Se DI—0-6|dBm
L= PP A SN | PN S i ={-96 asm}
1 V\TZ 191024641 GHz

o

Temp [2 [T1 OBW]

—-10
-1-68 dBm
5.208974359 GHz
—-20
!
D2 -p6.¢g dBm| t

s A

3DB

—-60

Center 5.2 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:56:20
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5240 MHz

® “RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.82 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.884615385 MHz
Markgr 1 [T1](]
10 =24 50 OB
5.229871795 GHz
Temp |1 [T1 OBW]
vaxH e BT —0-5TdBm
—g.22 aBm|
AN | M rn ] & v
\r2 5.231089744 GHz
| 10 Temp [2 [T1 OBW]
-8.29 dBm
5.248974359 GHz
20
!
D2 -p6.5 dBm ¥
30 JJ \,\/
M i AV e
VN
50
--60
70
| -80.
Center 5.24 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 19:57:24

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5190 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -1.05 dB
Ref 18.5 dBm “ ALt 10 dB SWT 20 ms 40.897435897 MHz
Offset 3_q dB OBW 36.410256410 MHz
Markgr 1 [T1|]
10 —Z{-T6 aBm
5.169487(179 GHz
1 PK] Temp |1 [T1 OBW]
MAXH O =
D1 -1.5|dBm —56—dB:
(A T2 LVL
}’f MM”X 5.171794872 GHz
| _10 Temp |2 [T1 OBW]
-6.21 dBm
5.20820%128 GHz

—-60

Center 5.19 GHz 8 MHz/ Span 80 MHz

Date: 14.JAN.2019 19:58:54
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5230 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz 0.01 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.769230769 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =154 OB
5.209487179 GHz

=y
T
=

Temp [1 [T1 OBW]
Fo D1 -1.5 =58

dBm
PRSP LVL
}‘{\ Nw“ﬂ,\/\/'v\,-\,l‘aﬁ/\,mvn_%rz 211794872 GHz

Temp [2 [T1 OBW]

—-10
-6 .55 dBm
5.24820%9128 GHz

—-20
D2 727.Jd8m

k;;\/\,u/wuj

[

3DB

f—-/ﬁ/
3

w‘w

—-60

Center 5.23 GHz 8 MHz/ Span 80 MHz

Date: 14.JAN.2019 19:59:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

5250 MHz - 5350 MHz:

Frequency 26dB bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
802.11a
5260 20.26 17.24
5280 20.13 17.12
5320 20.26 17.31
802.11n20
5260 20.26 17.95
5280 20.26 17.95
5320 20.26 17.88
802.11n40
5270 40.77 36.41
5310 40.90 36.54
802.11ac20
5260 20.26 17.88
5280 20.26 17.95
5320 20.26 17.88
802.11ac40
5270 40.90 36.41
5310 40.90 36.54
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5260 MHz

®

*RBW 300 kHz

Delta 1 [T1 ]

=y
T
=

“VBW 1 MHz -1.40 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
offfet 3.3 dB 0BW 17.243584744 MHz
Markgr 1 [T1](]
10 =4O OB
5.249871795 GHz
2 PK] 1 0 7 den _ Temp |1 [T1 OBW]
Fo (“”"W\‘"‘WVV\MMV\—-W o7 @,
T T2 5.251282051 GHz|
| Temp |2 [T1 0§wW]
-4.20 dBm
5.268528641 GHz
20
L
D2 -p5.J dBn| ‘
--30 -
/\/“'\«/A/‘/\ F\AJ’\M/\\;\ 30B
0.

—-60

Center 5.26 GHz

4 MHz/

Date: 18.MAR.2019 19:55:13

Span 40 MHz

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5280 MHz

®

Ref 18.5 dBm

*RBW 300 kHz
*VBW 1 MHz
“Att 10 dB SWT 20 ms

Delta 1 [T1 ]
-0.31
128205128

2

0.

dB
MHz

offget 3.4

oBw 1
Markg

7.

r

115384
1 [T1

615
1

MHz

—10

=y
T
=

Temp

a

.26993%

[T1 OB

5.
897
W]

TR

GHz

1 PK]
IXa o D1 Q4

—-10

Temp

o

-27134

[T1 Of

77
154
Wl

dBm
GHz

a

.288461

.52
538

dBm
GHz

—-20
D2 -p5. %dBm

\
1

Ny

3DB

—-60

Center 5.28 GHz

4 MHz/

Date: 18.MAR.2019 19:56:13

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5320 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.43 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.307692308 MHz
Markgr 1 [T1](]
10 =24 56 OB
5.309871795 GHz
oo a des Temp |1 [T1 OBW]
o /W\NWWUV\MMWW —4.45 dBm "
T T2 5.311282051 GHz
| 10 7/J ¥ Temp [2 [T1 OBW]
-4.75 dBm
/ \ 5.328589744 GHz
20

D2 725,4;d8m

3DB

1
| {

=

—-60

Center 5.32 GHz 4 MHz/

Date: 18.MAR.2019 19:57:14

Span 40 MHz

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5260 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.39 dB
Ref 18.5 dBm “ ALt 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.948717949 MHz
Markgr 1 [T1|]
10 =284 OBm
5.249871795 GHz
n10 4 dem Temp |1 [T1 OBW]
I3 o AV VYANY RN —f.02 dBm
A W\'\M ) ] .
5.251025641 GHz
| _10 Temp |2 [T1 OBW]
-1-08 dBm
5.268974359 GHz
20

!
D2 -p5.¢ dBnm| \

s,

3DB

—-60

Center 5.26 GHz 4 MHz/

Date: 18.MAR.2019 19:53:35

Span 40 MHz

FCC Part 15.407

Page 73 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5280 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -0.18 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.3 dB 0BW 17.948717949 MHz
Markgr 1 [T1](]
10 =G A3 OB
5.269871795 GHz
Temp |1 [T1 OBW]
= DT —=0-57dBm MW\,\MWM —{-63 dBm| v
1 \r2 5.271024641 GHz|
| f “\Temp 2 [T1 OBwW]
-7.69 dBm
/ 5.288974359 GHz

—-20
!
D2 -p6.5 dBm|

L L

3DB

—-60

Center 5.28 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:52:03

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5320 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.38 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.88461%385 MHz
Markgr 1 [T1|]
10 =24 .63 OB
5.309871795 GHz

=y
T
=

Temp |1 [T1 OBW]

[vax] ! m
IMAXH + —3eiBrr
fﬂn’\/»\,«\/ ’J\’V\’\/\'\MW‘X 8.65 dB v

o

311089744 GHz
Temp [2 [T1 OBW]

—-10
-1-48 dBm
5.328974359 GHz

Sy \;
A \/J \'\/W\W\ 308

—-60

Center 5.32 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:50:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5270 MHz

® “RBW 500 kHz Delta 1 [T1 ]
“VBW 2 MHz -2.04 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.769230769 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =g BT
5.249614385 GHz

=y
T
=

Temp |1 [T1 OBW]

1 PK]
o DT —T dfm

[ o =5
f /W ”X 5.251794872 GHz
| Temp [2 [T1 08w
-5.94 dBm
5.288204128 GHz

—-20
D2 -p7 K;Bm

ML A 3DB
A
—-50
—-60
—-70
|_-80.
Center 5.27 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 19:17:09

802.11n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5310 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -0.66 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Offset 3_q dB OBW 36.538461538 MHz
Markgr 1 [T1|]
10 —Z{-36 dBm
5.289487179 GHz

=y
T
=

1 PK] Temp |1 [T1 O§W]
o DT =T dfm —f4o—dbm

fww\/\r\/\ﬂkm»\%z or70dura cral

o

Temp [2 [T1 OBW]

—-10
-6.56 dBm
5.328333333 GHz

20
%é \1
D2 -p7 dBm Y

WA\J\’ 3DB

—-60

Center 5.31 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 19:18:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5260 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.27 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3.1 dB OBW 17.88461%385 MHz
Markgr 1 [T1](]
10 =g BT
5.249871795 GHz

=y
T
=

Temp |1 [T1 OBW]

1 PK]
- — e —
7},\,/ ry “/x\MMWVYZ .74 dBm L

[

251089744 GHz
Temp [2 [T1 OBW]

—-10
-71.56 dBm
.268974359 GHz

- - 20
\
D2 -p6. 17 dBm| 3

;;,L el N

o

\’V"“V 3DB
50
--60
70
|_-80.
Center 5.26 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:45:51

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5280 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.51 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.948717949 MHz
Markgr 1 [T1|]
10 =24 .66 OB
5.269871795 GHz

=y
T
=

Temp |1 [T1 OBW]

MAXH I STe: DIT—0-6|dBm
\M\MN\W\/\N —{-54 dBm L
1 2 271029641 GHz

Temp [2 [T1 OBW]

—-10
-1-98 dBm
5.288974359 GHz

—-20
D2 -p6. JdBm

!
| 20 Iy
W \/Jj \frWJ\ o8

o

—-60

Center 5.28 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:47:31
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5320 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz 0.03 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.884615385 MHz
Markgr 1 [T1](]
10 =24 62 OB
5.309871795 GHz

=y
T
=

Temp |1 [T1 OBW]

1 PK]
o 5+—6—sdem =
7 W\LMMW\JVYZ -00 dBm L

[

311089744 GHz
Temp [2 [T1 OBW]

—-10
-71.43 dBm
-328974359 GHz

—-20
D2 726,¥d8m

. 1
U
MIWWVJ W\v\] o 308

o

—-60

Center 5.32 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:49:08

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5270 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -0.88 dB
Ref 18.5 dBm “ ALt 10 dB SWT 20 ms 40.897435897 MHz
Offset 3_q dB OBW 36.410256410 MHz
Markgr 1 [T1|]
10 —Z {27 dBm
5.2494871179 GHz
1 PK] Temp |1 [T1 OBW]
MAXH —O- =
DI -1.3|dBm v ew=r=
[ T2 LVL
;f ’\W"\/\'WWW’X 5.251794872 GHz
| 1o Temp |2 [T1 OBW]
-6.06 dBm
5.28820%128 GHz

—-20
\1
D2 -p7.3 dBm| Y

Ry N
L e, o]

—-60

Center 5.27 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 19:44:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5310 MHz

® “RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -0.47 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Ooffget 3.5% dB OBW 36.538461538 MHz
Markgr 1 [T1](]
10 =157 OB
5.289487179 GHz
1 PK] Temp |1 [T1 OBW]
=8 (o g
DI —I.1|dBm ——66—dBm
(A ] LVL
;i\ N\WN\MMW2 201794872 GHz
| 10 Temp [2 [T1 OBW]
-6.94 dBm
5.328333333 GHz
20
D2 -p7 de \1
- - m|
X

.»\‘\/J'\J\v 3DB

—-60

Center 5.31 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 19:20:23
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

5470 MHz — 5745 MHz:

Frequency 26dB bandwidth 99% Bandwidth
(MHz) (MHz) (MHz)
802.11a
5500 20.26 17.12
5600 20.26 17.31
5700 20.26 17.31
802.11n20
5500 20.32 17.88
5600 20.26 17.95
5700 20.26 17.88
802.11n40
5510 40.64 36.41
5590 40.90 36.41
5670 40.90 36.41
802.11ac20
5500 20.32 17.88
5600 20.26 17.88
5700 20.26 17.88
802.11ac40
5510 40.64 36.41
5590 40.90 36.54
5670 40.90 36.41
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5500 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz 0.05 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3.1 dB OBW 17.115384615 MHz
Markgr 1 [T1](]
10 =278 OB
5.489871795 GHz
Temp [1 [T1 ogw]
e} B+—6—2 dBm A Tay me«,\ -84 aemf
T T2 5.49141(256 GHz
| ‘/ ¥ Temp [2 [T1 08w
-8.76 dBm
/ 5.508525641 GHz
- - 20

D2 —ZB,JdBm \;

N/ J/ \V\’\M\

~

—-60

Center 5.5 GHz 4 MHz/

Date: 18.MAR.2019 21:48:57

Span 40 MHz

3DB

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5600 MHz

® “RBW 300 KkHz Delta 1 [T1 ]
“VBW 1 MHz -0.28 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffgset 3.5% dB oBW 17.3076924308 MHz
Markgr 1 [T1|]
10 —2g T dBm
5.589871795 GHz
1 _PK] Temp |1 [T1 OBW]
MAXH o D1 0.2 Bm
MWWWVV\mM\JWM -§_.77 dBm L
T T2 5.591282051 GHz
L 0 7/4 ¥ Temp [2 [T1 0gw]
-9.12 dBm
/ 5.608589744 GHz

——20
L
D2 -p5.8 dBnm|

A

—-70

-80.

Center 5.6 GHz 4 MHz/

Date: 18.MAR.2019 21:52:59

Span 40 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11a mode, 26 dB Emissions & 99% Occupied Bandwidth, 5700 MHz

® “RBW 300 kHz Delta 1 [T1 ]
“VBW 1 MHz -1.00 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.307692308 MHz
Markgr 1 [T1](]
10 =G -3 T OB
5.689871795 GHz

=y
T
=

Temp |1 [T1 ORW
[vAxH] Bm]
MAXH [ STe: DT—0-67dBmr
-9.29 d
WVWM/\J\/\_NW\,/W L
691282051 GHz
TZTemp 2 [T1 OBW]

—-10
-1¢.11 dBm
5.708589744 GHz

A/

o 7 TV

[

—-60

Center 5.7 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 21:55:45

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5500 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.94 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.320512820 MHz
Offset 3_q dB OBW 17.88461%385 MHz
Markgr 1 [T1|]
10 =24 .59 OB
5.489871795 GHz

=y
T
=

Temp |1 [T1 OBW]

1 PK]
o B+—6=3TdBm =
7 WW\«MW"\F .89 dBm L

o

.491089744 GHz
Temp [2 [T1 OBW]

—-10
-1-48 dBm
5.508974359 GHz

—-20
D2 726,¥d8m

[ L)
W \M\‘\J\l\/\ 308

—-60

Center 5.5 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 21:33:02
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5600 MHz

®

=y
T
=

1 P

Date:

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.71 dB
Ref 18.5 dBm *Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3.1 dB OBW 17.948717949 MHz
Markgr 1 [T1](]
10 =24 -G8 OB
5.589871795 GHz
Temp 1 [T1 0BW]
=0 DI —0-o[abmm
MM A~~~ —{-53 aem|
VL
f MM VXFZ o so10290a1 Chy
| 10 Temp |2 [T1 OBW]
-1.75 dBm
5.608974359 GHz
—-20 \l
D2 726.%/d5m *
- 30 f/ \J1/
&\VAHPJ\ 308
:J_“?’ \m
—-50
—-60
—-70
|_-80.
Center 5.6 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 21:34:46

802.11n20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5700 MHz

®

=y
T
=

1 P

Date:

*RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.55 dB
Ref 18.5 dBm “ ALt 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.88461%385 MHz
Markgr 1 [T1|]
10 —Z {52 aBm
5.689871795 GHz
Temp |1 [T1 OBW]
= bl -1.6]dBm IPNVVAN NV -80-as
i
771‘ R T "\gz 5.691089744 GHz
| 1o Temp |2 [T1 OBW]
-§.96 dBm
5.708974359 GHz
—-20
L
D2 -p7.4 dBm| )
—-30 L//
| o AAA \4/‘\ A 3DB
«F””/d\ﬂ/‘ < Nz Ra'a 4
—-50
—-60
—-70
|_-80.
Center 5.7 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 21:37:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5510 MHz

® “RBW 500 kHz Delta 1 [T1 ]
“VBW 2 MHz -1.11 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.641025641 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =G -T2 OB
5.489743590 GHz

=y
T
=

Temp |1 [T1 OBW]

(A S T2 N Rl A7
491923077 GHz

Temp [2 [T1 OBW]

—-10
-6.24 dBm
5.528333333 GHz

—-20
D2 -p6. ;dBm
B \,/

MAXH [l Se DT—0-6dBm

[

3DB

%
/»/;’
’

—-60

Center 5.51 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 21:29:55

802.11 n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5590 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -0.56 dB
Ref 18.5 dBm “ ALt 10 dB SWT 20 ms 40.897435897 MHz
Offset 3_q dB OBW 36.410256410 MHz
Markgr 1 [T1]|]
10 —Z {26 aBm
5.569487(179 GHz
1 PK] Temp |1 [T1 OBW]
MAXH —0- =
DI -1-I|dBm =-50—dBm
{ A Ay T2 LVL
;‘f MMMIX 5.571794872 GHz
| 1o Temp |2 [T1 OBW]
-6.07 dBm
5.60820%128 GHz

—-20
D2 -p7 #dB \1
- - m
Y

e NN

—-60

Center 5.59 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 21:27:23
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11 n40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5670 MHz

®

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Delta 1 [T1 ]
-0.68 dB
40.897435897 MHz

—10

=y
T
=

—-10

Ooffget 3.5% dB OBW 36.41025¢410 MHz
Markgr 1 [T1](]
=826 OB
5.649487179 GHz
o Temp |1 [T1 Ogw]
i - DI -1.7|dBm F-52 ati
fwmm\/qmml\ﬁ/\mmﬂgz o 651704872 chz |t
Temp |2 [T1 OBW]
-¢.44 dBm

5.68820%9128 GHz

—-20
D2 727,Jd8m

|
= |

3DB
N DB

—-60

Center 5.67 GHz

Date: 18.MAR.2019 21:26:01

8 MHz/

Span 80 MHz

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5500 MHz

®

Ref 18.5 dBm

“Att 10 dB

*RBW 300 kHz
*VBW 1 MHz
SWT 20 ms

Delta 1 [T1 ]
-0.48 dB
20.320512820 MHz

OBW 17.88461%385 MHz
Markgr 1 [T1|]

=24 5T aBm
.489871795 GHz
Temp |1 [T1 OBW]

a

fMMMWNV\TZ —4-80 aBm|

o

.491089744 GHz
Temp [2 [T1 OBW]

-1-35 dBm
5.508974359 GHz

offget 3.4
—10
Br—6-t
—-10:
—-20°
D2 -
—-30

3
\4F\Vwkf\/\ 308

—-60

Center 5.5 GHz

Date: 18.MAR.2019 21:46:47

4 MHz/

Span 40 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5600 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.23 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Ooffget 3.5% dB 0BW 17.884615385 MHz
Markgr 1 [T1](]
10 =24 65 OB
5.589871795 GHz

1 P Temp |1 [T1 0gw]
MAXH [ STe: DT—0—za7dBmr
uaxy VT R~ —-88 aEm]
T LVL
f MM m&? 5.591089744 GHz
. Temp |2 [T1 OBW]
-1-55 dBm
5.608974359 GHz
- - 20

D2 726.A;d5m
—-30

& Lhan

Ly

—-60

Center 5.6 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 21:41:04

802.11ac20 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5700 MHz

® *RBW 300 kHz Delta 1 [T1 ]
*VBW 1 MHz -0.63 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 20.256410256 MHz
Offset 3_q dB OBW 17.88461%385 MHz
Markgr 1 [T1|]
10 =24 .97 aBm
5.689871795 GHz
1 PK] Temp |1 [T1 OBW]
MAXH —O-
D1 -1.2[dBm —8—€B
AT A LVL
7T(l‘ T[T "\gz 5.691089744 GHz
| _10 Temp |2 [T1 OBW]
-§.40 dBm
5.708974359 GHz
20

= D2 -p7.2 dBm| £
| VA \/ \,\F\ Jan 0B

—-60

Center 5.7 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 21:38:40
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5510 MHz

® “RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -1.03 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.641025641 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =24 69 OB
5.489743590 GHz
1 PK] Temp |1 [T1 OBW]
O DI =0-9g[dBm

[

LAt A e I R IR
fl\ -491923077 GHz

Temp [2 [T1 OBW]

—-10
-6.54 dBm
5.528333333 GHz

Y M |-

—-60

Center 5.51 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 21:19:25

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5590 MHz

® *RBW 500 kHz Delta 1 [T1 ]
*VBW 2 MHz -0.30 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Offset 3-3 dB OBW 36.538461538 MHz
Markgr 1 [T1]|]
10 —Z {20 aBm
5.569487179 GHz

=y
T
=

Temp |1 [T1 OBW]
o 5T =T 2[dBm =55

A AT - LVL
}'f M\W’\\NMWZ er179d879 oHe

Temp [2 [T1 OBW]

—-10
-6.92 dBm
5.608333333 GHz

o

£

Wﬂ\"”\h 3DB

—-60

Center 5.59 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 21:23:42
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac40 mode, 26 dB Emissions & 99% Occupied Bandwidth, 5670 MHz

® “RBW 500 kHz Delta 1 [T1 ]
“VBW 2 MHz -1.28 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 40.897435897 MHz
Ooffget 3.5% dB OBW 3§6.41025410 MHz
Markgr 1 [T1](]
10 =776 OB
5.649481179 GHz
1 _PK Temp 1 [T1 OBW]
=% o y
DI -1.7|dBm —93 dbm]
LVL
fWMM\MMN\%Z o 651704872 Ghr
| 10 Temp [2 [T1 OBW]
-g.51 dBm
5.688204128 GHz

20
5 D2 —27,¥d8m \Ll
WM/\*N/L"/ W 30B

—-60

Center 5.67 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 21:24:42
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

5725 MHz - 5850 MHz:

: o
Fr(?\(}l;;zl;cy odB g&ﬁ?mth Bandw?gt{: (MHz) LG @A LEvs) HETIEES
802.11a

5745 16.442 16.987 0.5

5785 16.394 16.859 0.5

5825 16.442 16.859 0.5
802.11n20

5745 17.644 17.756 0.5

5785 17.596 17.756 0.5

5825 17.644 17.692 0.5 No transmitted
802.11n40 signal.in the 99%

5755 36.442 36.154 0.5 ‘iﬁ?f fﬁ‘f{?f&‘ﬁeﬁ%s

5795 36.346 36.154 0.5 band
802.11a¢20

5745 17.644 17.692 0.5

5785 17.644 17.692 0.5

5825 17.644 17.756 0.5
802.11ac40

5755 36.442 36.026 0.5

5795 36.346 36.154 0.5
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

®

=y
T
=

1 P

Date:

=y
T
=

1 P

Date:

802.11a mode, 6dB Emission Bandwidth, 5745 MHz

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
-1.16 dB

Ref 18.5 dBm “Att 10 dB SWT 20 ms 16.442307692 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-11.79 dBm
10 5736774846 GH
-0

D1 -5.9|dBm

L 1 st A Ay, Wbt

D2 —1:T’§Ld”5mv H
--30
Jj/ \\ 308

—-60

Center 5.745 GHz 3 MHz/ Span 30 MHz

14_.JAN.2019 21:00:12

802.11a mode, 6dB Emission Bandwidth, 5785 MHz

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.70 dB

Ref 18.5 dBm “Att 10 dB SWT 20 ms 16.394230769 MHz
Offget 3.% dB Markdr 1 [T1][]
-1Q9.04 dBm
10 5776 923 GAZ
0

D1 -5.3|dBm
lel-muwwW“J“"‘A”M“l [P WA Ny 0

r-10 o2 71f B r

7

|——H

—-60

Center 5.785 GHz 3 MHz/ Span 30 MHz

14_.JAN.2019 21:02:21
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11a mode, 6dB Emission Bandwidth, 5825 MHz

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 KHz -1.39 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 16.442307692 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-11.20 dBm
— 10 58167 A6 GH.
o

D1 -5.6|dB
l:.mw"w““ { LA e T

r-10 D2 —176 dBm| N
--30
(‘/ \ 3DB

£

[

—-60

Center 5.825 GHz 3 MHz/ Span 30 MHz

Date: 14.JAN.2019 21:04:45

802.11n20 mode, 6dB Emission Bandwidth, 5745 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.60 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 17.644230769 MHz
Offget 3.% dB Markdr 1 [T1[]
-19-.69 dBm
10 5736201923 GHZ
o
LVL
D1 -5.7 fIBm
| _10 A al \ ! o d ok
D2 MY dBm| HF M
--20

—-60

Center 5.745 GHz 3 MHz/ Span 30 MHz

Date: 14.JAN.2019 20:37:24
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

802.11n20 mode, 6dB Emission Bandwidth, 5785 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.45 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 17.596153846 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-1(¢.18 dBm
10 5776250000 GH
o
LV
D1 -5.3 ?Bm
|10 R S ETA i | G WIE
D2 —[MYd" dbi W
- - 20
—-30

3DB

—-60

Center 5.785 GHz

Date: 14.JAN.2019 20:38:43

3 MHz/

Span 30 MHz

802.11n20 mode, 6dB Emission Bandwidth, 5825 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.32 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 17.644230769 MHz
Offget 3.% dB Markdr 1 [T1[]
-1¢.10 dBm
10 5-8T6201923 GHZ
o
LVL
D1 -5.3|dBm
L 10 LAY PN
D2 - dBm| r Liama |
- 20:
--30:
/ \ 308
o W W\me
-50:
-60:
-70:
| -80.

Center 5.825 GHz

Date: 14.JAN.2019 20:39:54

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n40 mode, 6dB Emission Bandwidth, 5755 MHz

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 KHz -1.52 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 36.442307692 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-13.70 dBm
10 5736824923 GH
o

D1 -8.2|dBm & R W Ay

DZ,)M” R I !

—-10

—-60

Center 5.755 GHz 6 MHz/ Span 60 MHz

Date: 14.JAN.2019 20:28:53

802.11n40 mode, 6dB Emission Bandwidth, 5795 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.82 dB
Ref 18.5 dBm *Att 10 dB SWT 20 ms 36.346153846 MHz
Offget 3.% dB Markdr 1 [T1[]
-13.71 dBm
10 5776923077 GH
o

D1 -7.8|dBm b K

- 10: ot %
D2 -Ji3.8 dBm 1\{

—-60

Center 5.795 GHz 6 MHz/ Span 60 MHz

Date: 14.JAN.2019 20:27:39
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

®

802.11ac20 mode, 6dB Emission Bandwidth, 5745 MHz

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
-2.62 dB

Ref 18.5 dBm *Att 10 dB SWT 20 ms 17.644230769 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-10.49 dBm
10 5736201923 GH
o
LVL
D1 -5.7 lem
EO WS i e PN YO
D2 —?M‘T/?"dsm W A%
—-20 /
—-30

3DB

—-60

Center 5.745 GHz

Date: 14.JAN.2019 20:51:58

®

3 MHz/

Span 30 MHz

802.11ac20 mode, 6dB Emission Bandwidth, 5785 MHz

*RBW 100 kHz
*VBW 300 kHz

Delta 1 [T1 ]
-2.37 dB

Ref 18.5 dBm “Att 10 dB SWT 20 ms 17.644230769 MHz
Offget 3.% dB Markdr 1 [T1][]
-1Q-.23 dBm
10 5776201923 GHZ
o
LVL
D1 -5.3|¢Bm
| _10 ILVNPWE
D7 = B T W
--20
-30
/ \ 3DB
--40

—-60

Center 5.785 GHz

Date: 14.JAN.2019 20:50:12

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11ac20 mode, 6dB Emission Bandwidth, 5825 MHz

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -2.30 dB
Ref 18.5 dBm *Att 10 dB SWT 20 ms 17.644230769 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-1¢.10 dBm
10 5T8T6201923 GH
o

D1 -5.1|dBm
e N i A w SWY

—-10:

—-60

Center 5.825 GHz 3 MHz/ Span 30 MHz

Date: 14.JAN.2019 20:43:18

802.11ac40 mode, 6dB Emission Bandwidth, 5755 MHz

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.32 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 36.442307692 MHz
Offget 3.% dB Markgr 1 [T1][]1
-13.86 dBm
10 5736 923 GAZ
o

D1 -8.2|dBm .

L 1o - ?mw i %1'( n
v

—-60

Center 5.755 GHz 6 MHz/ Span 60 MHz

Date: 14.JAN.2019 20:24:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

®

=y
T
=

1 P

Date:

Date:

802.11ac40 mode, 6dB Emission Bandwidth, 5795 MHz

*RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.69 dB
Ref 18.5 dBm “Att 10 dB SWT 20 ms 36.346153846 MHz
Ooffget 3.5% dB Markdr 1 [T1]]
-13.86 dBm
10 5776923077 GH
—0-
LVL
To—_°t —7-9|dBm e WA | AP TN, o
- o G
D2 -Jl3.9 dBm| l\{

—-30
/l/ \ 3DB

—-60

Center 5.795 GHz 6 MHz/ Span 60 MHz

14_.JAN.2019 20:26:25

802.11a mode, 99% Occupied Bandwidth, 5745 MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.21 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.743525641 GHz
Offget 3.# dB OBW 16.987179487 MHz
Temp |1 [T1 OBW]
10 =g 9T uBm
5.736474359 GHz

Temp |2 [T1 ogw]
Lo
N AWy -1¢.11 dBm
LvVL
["N\/W e M\gz 753461538 GHz

a

et ol -

—-70

-80.

Center 5.745 GHz 4 MHz/ Span 40 MHz

14_JAN.2019 20:17:38
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

=y
T
=

1 P

Date:

802.11a mode, 99% Occupied Bandwidth, 5785 MHz

“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.29 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.784230769 GHz
Ooffget 3.5% dB 0BW 16.858974359 MHz
Temp |1 [T1 OBW]
10 =g 73 —aBm
5.776534462 GHz
!1 Temp |2 [T1 0Bw]
o VAN —4.18 dBm
LVL
;/W A} M\? 5.793397436 GHz
10 / \
20 / \
. L/ W
/"f‘ "r\)‘ 3DB
;:i’\-/ - VAW\'\VW
--50
--60
70
| -80
Center 5.785 GHz 4 MHz/ Span 40 MHz

14_.JAN.2019 20:18:10

802.11a mode, 99% Occupied Bandwidth, 5825 MHz

*RBW 300 kHz Marker 1 [T1 ]
1.05

*VBW 1 MHz
Ref 18.5 dBm “Att 10 dB SWT 20 ms

o

.823525641

dBm
GHz

Offget 3.% dB oBw 1
Temp
10

)

.858974359

[T1 OBwW]

MHz

1
Temp

a

.81653

a9
462

[T1 oBw]

izl A

GHz

. SIS S8 BN
e m\\?

.93

.833397436

dBm
GHz

/ \

L1 \
L N

—-60

Center 5.825 GHz 4 MHz/

14_JAN.2019 20:19:06

Span 40 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

=y
T
=

1 P

Date:

802.11n20 mode, 99% Occupied Bandwidth, 5745 MHz

Ref 18.5 dBm

*RBW 300 kHz

*VBW 1 MHz
*Att 10 dB SWT 20 ms

Marker 1 [T1 ]
0.02

o

. 745769231

dBm
GHz

Ooffget 3.5% dB

oBw 1
Temp

]

1

-75641

[T1 OB

256
{1 |

MHz

—10

4=

Temp

a

. 73615
[T1 Ofw

a7
846
|

ez A |

GHz

-

[

.75391

.87
256

dBm
GHz

\

\

A

-80.

Center 5.745 GHz

14_.JAN.2019 20:16:54

4 MHz/

Span 40 MHz

802.11n20 mode, 99% Occupied Bandwidth, 5785 MHz

Ref 18.5 dBm

*RBW 300 kHz

*VBW 1 MHz
“Att 10 dB SWT 20 ms

Marker 1 [T1 ]
0.44

o

784166667

dBm
GHz

Offget 3.% dB

oBw 1
Temp

]

.75641
[T1 OBV

MHz

—10

S

Temp

a

.776153

[T1 OB

izl A

GHz

—0

vaMpmnuﬂmvwz‘\\ hL~wa\#L\fANVM¥2

.79391

dBm
GHz

/

\

\

30
JA/W/

\“\AM

—-60

Center 5.785 GHz

14_.JAN.2019 20:16:17

4 MHz/

Span 40 MHz

3DB
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n20 mode, 99% Occupied Bandwidth, 5825 MHz

® *RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.43 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.824230769 GHz
Offset 3.1 dB OBW 17.692307692 MHz
Temp |1 [T1 OBW]
10 —g-oTaBm
5.816153846 GHz
1 P !1 Temp |2 [T1 0Bw]
[VAXH IS M\,\ AT -6.12 dBm
T2 - LVL
?JM WN“Y 5.833844154 GHz
-10 / \
20 / \
- 30 )\/J \jf
308
i ! \W“wm 2
--50
--60
+-70
| -80.
Center 5.825 GHz 4 MHz/ Span 40 MHz

Date: 14.JAN.2019 20:15:36

802.11n40 mode, 99% Occupied Bandwidth, 5755 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -0.30 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.761794872 GHz
Offset 3_q dB OBW 36.15384¢154 MHz
Temp |1 [T1 OBW]
10 =g -3 aBm
5.737051282 GHz
1 Temp |2 [T1 OBW]
MAXH —0-
-6.76 dBm
LVL
%}WW\NMW\%Z o 773204198 ohz
- - 10 / \
- - 20 / \
N v s )
M /\MV\\A."\"}.‘ DB
- - 50
- - 60
- -70
| -80.
Center 5.755 GHz 8 MHz/ Span 80 MHz

Date: 14.JAN.2019 20:20:56
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

=y
T
=

1 P

Date:

802.11n40 mode, 99% Occupied Bandwidth, 5795 MHz

*RBW 500 kHz

Marker 1 [T1 ]

*VBW 2 MHz 0.08 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.801794872 GHz
Offset 3.1 dB OBW 36.15384154 MHz
Temp |1 [T1 OBW]
10 g7z aBm
5.777051282 GHz
% Temp [2 [T1 0gw]
o < —¢.72 dBm
T N LVL
f\WM*”LA/\J\I\/\,'M,J N\/\'\"‘A'\I'\r%rz IS
- -10: / \
- - 20 / \
B ! N
T
- -50
—-60
- -70:
| -80.
Center 5.795 GHz 8 MHz/ Span 80 MHz

14_.JAN.2019 20:22:03

802.11ac20 mode, 99% Occupied Bandwidth, 5745 MHz

*RBW 300 kHz

Marker 1 [T1 ]

*VBW 1 MHz -0.16 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.745769231 GHz
Offset 3_q dB OBW 17.692307692 MHz
Temp |1 [T1 0BW]
10 =57 OBm
5.736153846 GHz
;'L Temp |2 [T1 OBW]
o MM —1.48 dBm
LVL
;&”ﬁvwvdyk Aﬂv\/ﬂ‘JM%Z 5.75384¢154 GHz
—-10 / \
—-20 / \
B \uj“
W»\f‘/ \\M\/\ 3DB
Vs ’
—-50
—-60
—-70
|_-80.
Center 5.745 GHz 4 MHz/ Span 40 MHz

14_JAN.2019 20:13:47
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

=y
T
=

1 P

Date:

802.11ac20 mode, 99% Occupied Bandwidth, 5785 MHz

“RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.25 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.785769231 GHz
offfet 3.% dB OBW 17.692307692 MHz
Temp |1 [T1 OBW]
10 —g-93—aBm
5.776153846 GHz
; Temp |2 [T1 0Bw]
Lo e ] —G-26 dBm
e ) LVL
A/ 5.793844154 GHz

-80.

Center 5.785 GHz 4 MHz/

14_.JAN.2019 20:14:31

Span 40 MHz

802.11ac20 mode, 99% Occupied Bandwidth, 5825 MHz

*RBW 300 kHz Marker 1 [T1 ]
*VBW 1 MHz 0.48 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.824230769 GHz
Offget 3.3 dB OBW 17.756414256 MHz
Temp [1 [T1 OBw]
10 = gaBm
5.816153846 GHz
Xl Temp |2 [T1 OBW]
o [P [ —7.70 dBm
[N WIVYAR A LVL
7?‘ "\%2 5.83391(256 GHz

: / \

/ \

e =

\\/\v‘,\#

3DB

—-60

Center 5.825 GHz 4 MHz/

14_JAN.2019 20:15:06

Span 40 MHz
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802.11ac40 mode, 99% Occupied Bandwidth, 5755 MHz

® *RBW 500 kHz
*VBW 2 MHz

Ref 18.5 dBm *Att 10 dB SWT 20 ms

Marker 1 [T1 ]
-0.27

o

.761794872

dBm
GHz

Ooffget 3.5% dB

oBwW 3
Temp

1

.025641

[T1 OB

026
{1 |

MHz

—10

1 PK] 1

a

.737051]
[T1 Ofw

~OT
282
V]

aBm

GHz

o FWW\MM

. 77307

.10
923

dBm
GHz

o e
50
- -60
70
| -80.
Center 5.755 GHz 8 MHz/ Span 80 MHz

Date: 14.JAN.2019 20:23:37

802.11ac40 mode, 99% Occupied Bandwidth, 5795 MHz

® *RBW 500 kHz
*VBW 2 MHz

Marker 1 [T1 ]

-0.06 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.801666667 GHz
Offset 3_q dB OBW 36.15384¢154 MHz
Temp [1 [T1 OBw]
10 o7 OB
5.777051282 GHz
z Temp |2 [T1 OBW]
MAXH —0-
-6.41 dBm
T M T2 LVL
leW\I\/VWVVJ\ w 5.813204128 GHz
- - 10 / \
- - 20 / \
L Y
W\'/\W W"w\m 308
N
- - 50
- - 60
- -70
| -80.
Center 5.795 GHz 8 MHz/ Span 80 MHz

Date: 14.JAN.2019 20:22:45
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FCC §15.407(a) (1) (2)(3) - CONDUCTED TRANSMITTER OUTPUT
POWER

Applicable Standard

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices
operating in this band may employ transmitting antennas with directional gain greater than 6 dBi without
any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain directional antennas
are used exclusively for fixed, point-to-point operations.

Test Procedure

Place the EUT on a bench and set it in transmitting mode.
2. Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to one
test equipment.

3. Add a correction factor to the display.

EUT Attenuator Power Meter
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Test Data

Environmental Conditions

Temperature: 26 C
Relative Humidity: 54 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-13.
EUT operation mode: Transmitting

Test Result: Pass

Please refer to the following tables.

5150 MHz - 5250 MHz(this is a client device)

Frequency Output Power Limit
(MHz) (dBm) (dBm)
802.11a
5180 8.20
5200 8.15 24
5240 8.00
802.11n20
5180 8.31
5200 8.19 24
5240 7.92
802.11n40
5190 8.16
5230 8.07 24
802.11ac20
5180 8.21
5200 8.28 24
5240 8.16
802.11ac40
5190 8.42
24
5230 7.86
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5250 MHz - 5350 MHz:

Frequency Output Power Limit
(MHz) (dBm) (dBm)
802.11a

5260 8.94
5280 8.95 24
5320 8.65
802.11n20
5260 8.90
5280 9.12 24
5320 9.02
802.11n40
5270 8.65
5310 8.73 2
802.11ac20
5260 8.88
5280 8.62 24
5320 8.58
802.11ac40
5270 8.94
5310 8.79 4
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5470 MHz — 5725 MHz:

Frequency Output Power Limit
(MHz) (dBm) (dBm)
802.11a
5500 8.83
5600 8.44 24
5700 8.11
802.11n20
5500 8.87
5600 8.64 24
5700 8.13
802.11n40
5510 8.81
5590 8.47 24
5670 8.05
802.11ac20
5500 8.87
5600 8.44 24
5700 8.06
802.11ac40
5510 8.76
5590 8.61 24
5710 8.04
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5725 MHz - 5850 MHz:

Frequency Output Power Limit
(MHz) (dBm) (dBm)
802.11a

5745 8.55
5785 8.72 30
5825 8.54
802.11n20
5745 8.18
5785 8.37 30
5825 8.50
802.11n40
5755 8.87
5795 9.34 30
802.11ac20
5745 8.08
5785 8.63 30
5825 8.70
802.11ac40
5755 8.94
5795 9.48 30
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FCC §15.407(a) (1) (2) (3) - POWER SPECTRAL DENSITY

Applicable Standard

(i1) For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output power
over the frequency band of operation shall not exceed 1 W provided the maximum antenna gain does not
exceed 6 dBi. In addition, the maximum power spectral density shall not exceed 17 dBm in any 1
megahertz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power over the frequency
band of operation shall not exceed 250 mW provided the maximum antenna gain does not exceed 6 dBi. In
addition, the maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band. If
transmitting antennas of directional gain greater than 6 dBi are used, both the maximum conducted output
power and the maximum power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz. In addition, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6 dBi are
used, both the maximum conducted output power and the maximum power spectral density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of operation
shall not exceed 1 W. In addition, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmitting antennas of directional gain greater than 6 dBi are used, both the maximum
conducted output power and the maximum power spectral density shall be reduced by the amount in dB
that the directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices
operating in this band may employ transmitting antennas with directional gain greater than 6 dBi without
any corresponding reduction in transmitter conducted power. Fixed, point-to-point operations exclude the
use of point-to-multipoint systems, omnidirectional applications, and multiple collocated transmitters
transmitting the same information. The operator of the U-NII device, or if the equipment is professionally
installed, the installer, is responsible for ensuring that systems employing high gain directional antennas
are used exclusively for fixed, point-to-point operations.

Test Procedure

For devices operating in the bands 5.15-5.25 GHz, 5.25-5.35 GHz, and 5.47-5.725 GHz, the above
procedures make use of 1 MHz RBW to satisfy directly the 1 MHz reference bandwidth specified in §
15.407(a)(5). For devices operating in the band 5.725-5.85 GHz, the rules specify a measurement
bandwidth of 500 kHz. Many spectrum analyzers do not have 500 kHz RBW, thus a narrower RBW may
need to be used. The rules permit the use of a RBWs less than 1 MHz, or 500 kHz, “provided that the
measured power is integrated over the full reference bandwidth” to show the total power over the specified
measurement bandwidth (i.e., 1 MHz, or 500 kHz). If measurements are performed using a reduced
resolution bandwidth (< 1 MHz, or < 500 kHz) and integrated over 1 MHz, or 500 kHz bandwidth, the
following adjustments to the procedures apply:

a) Set RBW = 1/T, where T is defined in section II.B.l.a).

b) Set VBW = 3 RBW.

¢) If measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10 log (500
kHz/RBW) to the measured result, whereas RBW (< 500 kHz) is the reduced resolution bandwidth of
the spectrum analyzer set during measurement.

d) If measurement bandwidth of Maximum PSD is specified in 1 MHz, add 10 log (1IMHz/RBW) to the
measured result, whereas RBW (< 1 MHz) is the reduced resolution bandwidth of spectrum analyzer set
during measurement.

¢) Care must be taken to ensure that the measurements are performed during a period of continuous

transmission or are corrected upward for duty cycle.
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Test Data

Environmental Conditions

Temperature: 25°C
Relative Humidity: 56 %
ATM Pressure: 101.0 kPa

The testing was performed by Kiki Kong on 2019-01-16 and 2019-03-18.
EUT operation mode: Transmitting
Test Result: Pass

Please refer to the following tables and plots.

5150 MHz - 5250 MHz

Frequency Power Spectral Density Limit
(MHz) (dBm/MHz) (dBm/MHz)
802.11a
5180 -1.24
5200 -1.34 11
5240 -1.21
802.11n20
5180 -1.57
5200 -1.48 11
5240 -1.56
802.11n40
5190 -4.26
5230 -4.26 H
802. 11ac20
5180 -1.62
5200 -1.41 11
5240 -1.58
802. 11ac40
5190 -4.13
5230 -4.38 H
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Date:

Date:

802.11a mode, Power Spectral Density, 5180 MHz

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.24 dBm

Ref 18.5 dBm *Att 10 dB 5.181410256 GHz

Offset dB

3

—10

—0

—-10

—-30

3DB

—-60

Center 5.18 GHz 4 MHz/ Span 40 MHz

16.JAN.2019 20:08:46

802.11a mode, Power Spectral Density, 5200 MHz

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.34 dBm

Ref 18.5 dBm *Att 10 dB 5.197884615 GHz

Offset

53

—10

—0

—-10

—-30

3DB

—-60

Center 5.2 GHz 4 MHz/ Span 40 MHz

16.JAN.2019 20:09:21
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Date:

Date:

802.11a mode, Power Spectral Density, 5240 MHz

Ref 18.5 dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.21 dBm
5.241602564 GHz

Ooffget 3.5% dB

—10

—0

—-10 /
—-20

—-30

3DB

—-60

Center 5.24 GHz

16.JAN.2019 20:09:53

4 MHz/ Span 40 MHz

802.11n20 mode, Power Spectral Density, 5180 MHz

Ref 18.5 dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.57 dBm
5.180897436 GHz

Offget 3.% dB

—10

—0

[

—-30 /
gy Wl

3DB

—-60

Center 5.18 GHz

16.JAN.2019 20:03:17

4 MHz/ Span 40 MHz
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Date:

Date:

802.11n20 mode, Power Spectral Density, 5200 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.48 dBm
5.201025641 GHz

Ooffget 3.5% dB

—10

—0

-

ARy

—-60

Center 5.2 GHz

16.JAN.2019 20:03:51

4 MHz/

Span 40 MHz

802.11n20 mode, Power Spectral Density, 5240 MHz

Ref 18.5 dBm

“Att 10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.56 dBm
5.240897436 GHz

Offget 3.% dB

—10

—0

S

[

-

NW\ 3DB

—-60

Center 5.24 GHz

16.JAN.2019 20:04:24

4 MHz/

Span 40 MHz
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Date:

Date:

802.11n40 mode, Power Spectral Density, 5190 MHz

Ref 18.5 dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-4.26 dBm
5.187692308 GHz

Ooffget 3.5% dB

—10

—0

T

—-60

3DB

Center 5.19 GHz

16.JAN.2019 20:02:34

8 MHz/

Span 80 MHz

802.11n40 mode, Power Spectral Density, 5230 MHz

Ref 18.5 dBm

*Att

10 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-4.26 dBm
5.224743590 GHz

Offget 3.% dB

—10

—0

[]

1

—-60

Center 5.23 GHz

16.JAN.2019 20:02:07

8 MHz/

Span 80 MHz

3DB
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Date:

Date:

802.11ac20 mode, Power Spectral Density, 5180 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.62 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.184551282 GHz
Ooffget 3.5% dB
10
1
L o —

--30
Y Nl |-

—-60

Center 5.18 GHz 4 MHz/ Span 40 MHz

16.JAN.2019 20:05:44

802. 11ac20 mode, Power Spectral Density, 5200 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.41 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.196858974 GHz

Offget 3.% dB

—10

S I

—0

//f b LVL
—-10

LY Yud |-

—-60

Center 5.2 GHz 4 MHz/ Span 40 MHz

16.JAN.2019 20:05:20
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Date:

Date:

802. 11ac20 mode, Power Spectral Density, 5240 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.58 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.238782051 GHz

Ooffget 3.5% dB

—10

K ] v
[

—-60

Center 5.24 GHz 4 MHz/ Span 40 MHz

16.JAN.2019 20:04:47

802. 11ac40 mode, Power Spectral Density, 5190 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -4.13 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.187692308 GHz
Offget 3.% dB
10
L o T
/r“ ~ﬂ\ LV
—-10 / \
—-20 / \
—-30
/ \\ 3DB
- 40
i AN
—-50
—-60
—-70
|_-80.
Center 5.19 GHz 8 MHz/ Span 80 MHz
16.JAN.2019 20:01:03
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802. 11ac40 mode, Power Spectral Density, 5230 MHz

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -4.38 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.232948718 GHz
Ooffget 3.5% dB
10
1 RM|
o T
rmm /J\,\M.\ o
—-10 / \
—-20 / \
—-30
// \\ 3DB
40 <
—-50
—-60
—-70
|_-80.
Center 5.23 GHz 8 MHz/ Span 80 MHz

Date: 16.JAN.2019 20:01:39
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5250 MHz - 5350 MHz:

Frequency Power Spectral Density Limit
(MHz) (dBm/MHz) (dBm/MHz)
802.11a
5260 -2.42
5280 -2.50 11
5320 -2.28
802.11n20
5260 -2.31
5280 -2.36 11
5320 -2.99
802.11n40
5270 -5.55
5310 -5.67 H
802. 11ac20
5260 -1.97
5280 -2.47 11
5320 -3.02
802. 11ac40
5270 -5.22 1
5310 -5.08
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Date:

Date:

802.11a mode, Power Spectral Density, 5260 MHz

*RBW 1 MHz
*VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-2.42 dBm

Ref 18.5 dBm *Att 10 dB 5.258141026 GHz

Ooffget 3.5% dB

10

—0

-

B J \
el b 3DB

—-60

Center 5.26 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 20:01:02

802.11a mode, Power Spectral Density, 5280 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -2.50 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.278012821 GHz
Offget 3.% dB
0

—0

ba |

L1 \

—-60

Center 5.28 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 20:00:21

FCC Part 15.407

Page 117 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11a mode, Power Spectral Density, 5320 MHz

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.28 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.321538462 GHz

Ooffget 3.5% dB

10

G o

a |-

—-30
/ 3DB

—-60

Center 5.32 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 19:58:24

802.11n20 mode, Power Spectral Density, 5260 MHz

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.31 dBm

Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.252628205 GHz

Offget 3.% dB

10
1 RM|
o L
/A.WW\ [N \ LVt
- - 10

—-60

Center 5.26 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 20:03:24
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802.11n20 mode, Power Spectral Density, 5280 MHz

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.36 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.273269231 GHz
Ooffget 3.5% dB

—10

G o +

" N

—-60

Center 5.28 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 20:04:26

802.11n20 mode, Power Spectral Density, 5320 MHz

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -2.99 dBm

Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.315769231 GHz

Offget 3.% dB

10
1 Ry
o

20 / \
--30
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—-60

Center 5.32 GHz 4 MHz/ Span 40 MHz

Date: 18.MAR.2019 20:05:04
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Date:

Date:

802.11n40 mode, Power Spectral Density, 5270 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.55 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.267820513 GHz
Ooffget 3.5% dB
10
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- -40

—-60

Center 5.27 GHz 8 MHz/ Span 80 MHz

18.MAR.2019 20:11:31

802.11n40 mode, Power Spectral Density, 5310 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -5.67 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.307692308 GHz
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Date:

Date:

802.11ac20 mode, Power Spectral Density, 5260 MHz

*RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -1.97 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.253012821 GHz
Ooffget 3.5% dB
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802. 11ac20 mode, Power Spectral Density, 5280 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -2.47 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.277051282 GHz
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Center 5.28 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 20:06:14
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Date:

Date:

802. 11ac20 mode, Power Spectral Density, 5320 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -3.02 dBm
Ref 18.5 dBm ALt 10 dB SWT 20 ms 5.324551282 GHz
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802. 11ac40 mode, Power Spectral Density, 5270 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -5.22 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.267820513 GHz
Ooffset 3.5 dB
o [ A}

VTN

/ \
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Center 5.27 GHz 8 MHz/ Span 80 MHz

18.MAR.2019 20:09:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA190103002-00E

802. 11ac40 mode, Power Spectral Density, 5310 MHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -5.08 dBm
Ref 18.5 dBm ALt 10 dB SWT 20 ms 5.307692308 GHz
Ooffget 3.% dB
1o
1 RV
o T
LVL
[m,-vnMﬂ~¢~¢Jk\ wd\ﬁvhwﬂ\
=10 / \
=20 / \
=30
j/ \ 308
t--40
MMW \"‘-‘*\,‘,\
I--50 W
=60
=70
| -80.
Center 5.31 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 20:09:49
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

5470 MHz - 5725 MHz:

Frequency Power Spectral Density Limit
(MHz) (dBm/MHz) (dBm/MHz)
802.11a
5500 -1.98
5600 -2.48 11
5700 -3.65
802.11n20
5500 -2.69
5600 -3.13 11
5700 -3.67
802.11n40
5510 -5.42
5590 -5.50 11
5670 -6.06
802. 11ac20
5500 -2.46
5600 -2.88 11
5700 -3.70
802. 11ac40
5510 -5.40
5590 -5.60 11
5670 -6.31

FCC Part 15.407 Page 124 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11a mode, Power Spectral Density, 5500 MHz

“RBW 1 MHz
“VBW 3 MHz
SWT 20 ms

Marker 1 [T1 ]
-1.98 dBm

Ref 18.5 dBm ALt 10 dB 5.503141026 GHz

1o

] \

=60

| -80.

Center 5.5 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 21:59:25

802.11a mode, Power Spectral Density, 5600 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -2.48 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.597500000 GHz
Ooffget 3.% dB
1o

L1 \

Center 5.6 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 21:58:03
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11a mode, Power Spectral Density, 5700 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -3.65 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.696987179 GHz
Ooffget 3.% dB
10

. / \

ta H

=50 |
t--60
+-70
| -80.
Center 5.7 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 21:57:07

802.11n20 mode, Power Spectral Density, 5500 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -2.69 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.501474359 GHz
Ooffset 3.5 dB
o [ A}

-0

/ N\
My \

=60

=70

| -80.

Center 5.5 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:00:04
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11n20 mode, Power Spectral Density, 5600 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -3.13 dBm
Ref 18.5 dBm ALt 10 dB SWT 20 ms 5.594615385 GHz

1o

1 \

=60

| -80.

Center 5.6 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:01:05

802.11n20 mode, Power Spectral Density, 5700 MHz

“RBW 1 MHZz Marker 1 [T1 ]

“VBW 3 MHz -3.67 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.692435897 GHz

Ooffset 3.5 dB
o [ A}
Lo -
LVL
S SR ——

/]

| \
1] \

=60

=70

| -80.

Center 5.7 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:01:36

FCC Part 15.407

Page 127 of 140




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11n40 mode, Power Spectral Density, 5510 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -5.42 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.516153846 GHz
Ooffget 3.% dB
10
-0
1

My |
] Tl

=60

| -80.

Center 5.51 GHz 8 MHz/ Span 80 MHz

18.MAR.2019 22:07:06

802.11n40 mode, Power Spectral Density, 5590 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -5.50 dBm
Ref 18.5 dBm ALt 10 dB SWT 20 ms 5.587692308 GHz
Ooffget 3.% dB

1o
-0

1 LVL

/ J-\ IR

1 \

Center 5.59 GHz 8 MHz/ Span 80 MHz

18.MAR.2019 22:06:16
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

Date:

Date:

802.11n40 mode, Power Spectral Density, 5670 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -6.06 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.667435897 GHz
Ooffget 3.% dB
10

-0

. | \

=60

| -80.

Center 5.67 GHz 8 MHz/ Span 80 MHz

18.MAR.2019 22:05:47

802.11ac20 mode, Power Spectral Density, 5500 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -2.46 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.498461538 GHz
Ooffset 3.5 dB
o [ A}

o 1

A1 N
/ \
/ \

=60

=70

| -80.

Center 5.5 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:03:22
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802. 11ac20 mode, Power Spectral Density, 5600 MHz

“RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -2.88 dBm
Ref 18.5 dBm ALt 10 dB SWT 20 ms 5.598205128 GHz

1o

Lo 1

My |

=60

| -80.

Center 5.6 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:02:26

802. 11ac20 mode, Power Spectral Density, 5700 MHz

“RBW 1 MHZz Marker 1 [T1 ]
“VBW 3 MHz -3.70 dBm
Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.699166667 GHz
Ooffset 3.5 dB
o [ A}

-0 T

A . N

/ \

=60

=70

| -80.

Center 5.7 GHz 4 MHz/ Span 40 MHz

18.MAR.2019 22:01:59
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802. 11ac40 mode, Power Spectral Density, 5510 MHz

Ref 18.5 dBm

“RBW 1 MHz
“VBW 3 MHz

ALt 10 dB SWT 20 ms

Marker 1 [T1 ]
-5.40 dBm
5.507564103 GHz

10

-0

L 10 /]

/

/

=60

| -80.

Center 5.51 GHz

18.MAR.2019 22:04:09

8 MHz/

Span 80 MHz

802. 11ac40 mode, Power Spectral Density, 5590 MHz

Ref 18.5 dBm

*RBW 1 MHz
*VBW 3 MHz

“Att 10 dB SWT 20 ms

Marker 1 [T1 ]
-5.60 dBm
5.587692308 GHz

10

-0

=10 /
=20

My

=60

=70

| -80.

Center 5.59 GHz

18.MAR.2019 22:05:01

8 MHz/

Span 80 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA190103002-00E

802. 11ac40 mode, Power Spectral Density, 5670 MHz

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -6.31 dBm
Ref 18.5 dBm “Att 10 dB SWT 20 ms 5.667692308 GHz
Ooffget 3.% dB
10
1 RV
Lo
1 LVL
1\ e
| 1 // [ “\\
=20 / \
=30
)/ \ be
+--40; f \\“
L W\
=50 L—\»\d
=60
=70
| -80.
Center 5.67 GHz 8 MHz/ Span 80 MHz

Date: 18.MAR.2019 22:05:25

FCC Part 15.407
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

5725 MHz - 5850 MHz:

Frequency Power Spectral Density Limit
(MHz) (dBm/500kHz) (dBm/500kHz)
802.11a
5745 -3.36
5785 -3.39 30
5825 -3.59
802.11n20
5745 -2.98
5785 -3.29 30
5825 -4.06
802.11n40
5755 -6.41
5795 -6.20 30
802.11ac20
5745 -2.98
5785 -3.25 30
5825 -3.52
802. 11ac40
5755 -5.80
5795 -5.81 30
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11a mode, Power Spectral Density, 5745 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-3.36 dBm
5.746634615 GHz

Ooffget 3.5% dB

—10

—0

-7

3DB

—-60

Center 5.745 GHz

16.JAN.2019 19:52:26

3 MHz/

Span 30 MHz

802.11a mode, Power Spectral Density, 5785 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-3.39 dBm
5.786586538 GHz

Offget 3.5% dB

—10

—0

L 10 ]

1

3DB

—-60:

Center 5.785 GHz

16.JAN.2019 19:53:01

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11a mode, Power Spectral Density, 5825 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-3.59 dBm
5.826298077 GHz

Ooffget 3.5% dB

—10

—0

30 /
40

3DB

—-60

Center 5.825 GHz

16.JAN.2019 19:53:32

3 MHz/

Span 30 MHz

802.11n20 mode, Power Spectral Density, 5745 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-2.98 dBm
5.744326923 GHz

Offget 3.5% dB

—10

—0

—-10

—-20 /
—-30

3DB

—-60:

Center 5.745 GHz

16.JAN.2019 19:39:17

3 MHz/

Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11n20 mode, Power Spectral Density, 5785 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-3.29 dBm
5.784230769 GHz

Ooffget 3.5% dB

—10

—0

1 ]

-7

—-60

Center 5.785 GHz

16.JAN.2019 19:38:51

3 MHz/ Span 30 MHz

802.11n20 mode, Power Spectral Density, 5825 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-4.06 dBm
5.824230769 GHz

Offget 3.5% dB

—10

—0

| Vanantiiil

1

\ 3DB

—-60:

Center 5.825 GHz

16.JAN.2019 19:38:09

3 MHz/ Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802.11n40 mode, Power Spectral Density, 5755 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -6.41 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.758076923 GHz

—10

G o

L] \

—-60

Center 5.755 GHz 6 MHz/ Span 60 MHz

Date: 16.JAN.2019 19:54:10

802.11n40 mode, Power Spectral Density, 5795 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -6.20 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.792211538 GHz

Offget 3.5% dB

—10

o
10 e sl I | /AN Mt

M \

—-60:

Center 5.795 GHz 6 MHz/ Span 60 MHz

Date: 16.JAN.2019 19:54:45
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA190103002-00E

Date:

Date:

802.11ac20 mode, Power Spectral Density, 5745 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-2.98 dBm
5.744326923 GHz

Ooffget 3.5% dB

—10

—0

—-10

-

3DB

—-60

Center 5.745 GHz

16.JAN.2019 19:39:17

3 MHz/ Span 30 MHz

802. 11ac20 mode, Power Spectral Density, 5785 MHz

Ref 18.5 dBm

*Att 10 dB

*RBW 500 kHz
*VBW 2 MHz
SWT 20 ms

Marker 1 [T1 ]
-3.25 dBm
5.784278846 GHz

Offget 3.5% dB

—10

—0

—-10

-

3DB

—-60:

Center 5.785 GHz

16.JAN.2019 19:51:16

3 MHz/ Span 30 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802. 11ac20 mode, Power Spectral Density, 5825 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -3.52 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.824278846 GHz

Ooffget 3.5% dB

10
1 Ry
o T

. yauntill

—-60

Center 5.825 GHz 3 MHz/ Span 30 MHz

Date: 16.JAN.2019 19:51:43

802. 11ac40 mode, Power Spectral Density, 5755 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -5.80 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.757980769 GHz

10
1 Ry
o

<=

—-60:

Center 5.755 GHz 6 MHz/ Span 60 MHz

Date: 16.JAN.2019 19:56:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA190103002-00E

802. 11ac40 mode, Power Spectral Density, 5795 MHz

® *RBW 500 kHz Marker 1 [T1 ]
*VBW 2 MHz -5.81 dBm

Ref 18.5 dBm *Att 10 dB SWT 20 ms 5.797980769 GHz

—10

—-60

Center 5.795 GHz 6 MHz/ Span 60 MHz

Date: 16.JAN.2019 19:55:15

whxdE* END OF REPORT *#*%%*
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